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Boom/Spare parts manual

e /e
DESCRIPTION %7 .
= ZOOMLION » PAGE: CODE %4
THE BOOM ASSEMBLY 2710
CHINA t R 593 001605106A0000000
] . - s
POS Gt & 5 % W B o &=
CODE STANDARD NO. |DESCRIPTION| SPEC TRANSLATE QTY.
1 [001605106A 1000000 e Swivel Head 1
o Hydraulic cylinder of 1st
2 1001605107A0100000 — 5 R VT Y ] Y 1
boom section
3 1001605106A0100000 — First boom section 1
Hydraulic cylinder of 2nd
4 |001605107A0200000 TR R Y , Y 1
boom section
5 1001605106A0200000 T Second boom section 1
o Hydraulic cylinder of
6 (001605107A0300000 =R T . 1
3rd boom section
7 1001605106A0300000 =T Third boom section 1
. Hydraulic cylinder of
8 [001605107A0400000 DU 3 T " v !
4th boom section
9 1001605106A0400000 Py 5 R Fourth boom section 1
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DESCRIPTION 4k

CHINA

THE BOOM ASSEMBLY
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B3R R TR Boom/Spare parts manual

< ZOOMLION DESCRIPTION ~ ##4& PAGE: CODE  4ifi}
THE BOE)M fASS‘.EMBLY 4710
CHINA 1[5 L £ 9595 001605106A0000000

s b R =5 & P g = HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE | QTY.

1 (1040000490 GB/T5783-2000  [W& ke M12x30-10.9 [Nut 12

2 1001605106A2600000 kil Pin 1

3 |001605106A0000015 i 239X 100 $239x100  |Bronze bushing 2

4 1001605106A0000026 R Board 1

5 |001605106A0000028 IRIEAYE] Gasket 2

6 001605106A0000029 B2RE M225X 3% 20 Self-locking nut 2

7 001605106A0000017 Bl & 95X 419 Pin 1

8 1040500179 GB/T91-2000 iy 10x120 Gasket 2

9 |001605106A0000016 Hh & 95X 464 Pin 1

10 {1080000007 JB/T7940.1-1995  [Jifi#F M10x1 Straight lubricator 2
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DESCRIPTION 4k

CHINA

THE BOOM ASSEMBLY
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Boom/Spare parts manual

< ZOOMLION DESCRIPTION % #k PAGE: CODE  #ifi
THE BOOM ASSEMBLY
CHINA T Z R 6710 001605106A0000000
55 i R 5 & A B’ HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE  |QTY.

1 (1040500227 GB/T91-2000 By 10x160 Split pin 5
2 |001605106A0000031 Bl & 90X 240 Pin 1
3 1080000007 JB/T7940.1-1995 [JHiAf M10x1 Straight lubricator 9
4 |001605106A0000032 i & 90X 228 Pin 1
5 1001605106A0000033 Hil 42 & 100X 55 Bronze bushing 2
6 |001605106A0000034 il d 90X 458 Pin 1
7 |1040100370 GB/T78-2000 BT M12x16  |Screw 4

001605106A0000036 WL M72X3X 36 Nut 2
9 001605106A0000038 AR Plate 2
10 [001605106A0000035 il & 100X 30 Bronze bushing 2
11 {001605106A0000037 Hl d 90X 169 Pin 2
12 |001605106A0000039 Hi4E & 100 X 48 Bronze bushing 4
13 [001605106A0000040 Bl & 90X 405 Pin 1
14 |001605106A2000000 KNEER Curve beam 1
15 |001614706A0000004 4l & 90x228 Pin 1
16 [001605106A2100000 KHEIE Connecting rod 1
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DESCRIPTION 4k
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Boom/Spare parts manual

= ZOOMLION DESCRIPTION % Fk DAGE. CODE 43}
THE BOOM ASSEMBLY
CHINA T Z R 8710 001605106A0000000
55 Wi ft 5 & A ' HE
POS. CODE STAEgARD DESCRIPTION SPEC TRANSLATE QTY.
1 {1080000007 IB/T7940.1-199 |y #F M10x1 Straight lubricator 8
2 |001605106A0000018 Bl & 75 198 Pin 1
311040500179 GB/T91-2000 |4 10x120 Split pin 3
4 |001605106A0000020 Bl & 75X 344 Pin 1
5 1001605106A0000023 Bl 75X 384 Pin 1
6 |001605106A2200000 AT Middle curve beam 1
7 [001605106A0000022 i & 85X 65 Bronze bushing 2
8 001605106A2700000 1y Key 1
9 |001605106A0000024 B2 & 192X 90 Bronze bushing 2
10 [001605106A0000025 Bl & 182397 Pin 1
11 {001605106A2300000 o EIER Middle strait beam 1
12 [001605106A0000019 Wi 085X 38 Bronze bushing 2
13 [001605106A0000021 i Plate 1
14 |001605106A0000006 HARE M42 X 2 X 40 Nut 1
15 {1040100370 GB/T78-2000 |W24] M12x16 Screw 2
16 [001605106A0000027 Hh b 75X 292 Pin 1
17 [001605106A0000030 Wi 085X 38 Bronze bushing 2
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DESCRIPTION 4 ¥k

CHINA 1 [H
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L 95904
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= ZOOMLION DESCRIPTION % Fk DAGE. CODE  4ifi]
THE BOf)M ‘ASS\EMBLY 10/ 10
CHINA 1[5 T L R 001605106A0000000
s b R =5 & P A HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE  |QTY.

1 |001605106A0000002 B b 55X 134 Pin 1
2 (1040500222 GB/T91-2000 iy 8x80 Split pin 1
3 (1080000007 JB/T7940.1-1995  |Jihi#f M10x1 Straight lubricator 8
4 11040100370 GB/T78-2000 ) M12x16 Screw 6
5 1001605106A0000006 WZARE M42 X 2 X 40 Nut 1
6 [001605106A0000007 El Gasket 1
7 1001605106A0000004 £ 063X 43 Bronze bushing 2
8 |001605106A0000005 Bl & 55 <328 Pin 1
9 |001605106A2400000 INEEEFT small curve beam 1
10 [001605106A0000003 Bl b 55X 126 Pin 1
11 {001605106A2500000 ANEBLY S small strait beam 1
12 |001605106A0000012 £ & 63X 134 Bronze bushing 1
13 |001605106A0000013 %l 55X 238 Pin 1
14 [001605106A0000014 Hi% 63 X 60 Bronze bushing 1
15 [001605106A0000003 Bl & 55126 Pin 1
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Boom/Spare parts manual

= ZOOMLION DESCRIPTION % Fk DAGE. CODE  4ifi]
SWIVEL DEVICE 22

CHINA [ [EIE=Y5Y5' 001605105A0000000
5 g R =5 & R P g = HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.

ET3150/MN-S9/100/FL63
1 (1030200162 5/U+AR160NSD25+RDFO |[7] 4 Jfl i AL s ik Rotative reducer | 1
90+ I i A

2 (1081000443 GB/T3452.1-1992 O T E} el 112x3.55 O ring 2
3 1001605105A0000005 it H g Gear gasket 1
4 (1040000098 GB/T5783-2000 HE AR M8x16-8.8  [Bolt 6
5 |001605105A0000004 ke Gear 1
6 [001605105A0103000 PRI Gear guard 11 1
7 1040300063 GB/T93-1987 g 8 Washer 2
8 [001605105A0000003 JE Board 1
9 1040000489 GB/T5783-2000 IE AR M10x50-8.8  [Bolt 3
10 (1040300067 GB/T93-1987 Hupg] 10 Washer 4
11 [001605105A0000002 eI K 5 Board 1
12 1040000114 GB/T5783-2000 HEAR M10%25-8.8  [Bolt 1
13 1040300061 GB/T97.1-2002 g 10-200HV ~ [Washer 1
14 (1031500044 061.40.1064 Rl % 7 7 Rotative support | 1
15 [001605105A0101000 P 1 Gear guard | 1
16 1040000069 GB/T5783-2000 WA M12x25-8.8 |Bolt 6
17 (1040300054 GB/T93-1987 B 12 Washer 6
18 |001605105A0000001 PR F44 Board 1
19 (1040100272 GB/T70.1-2000 AT M6x40-8.8  [Bolt 2
20 |1040200285 GB/T6182-2000 W2 Bk M6-9 Nut 2
21 {1040300051 GB/T97.1-2002 g 6-200HV Washer 2
22 [001605105A0102000 il Gear guard I 1
23 1040000487 GB/T5782-2000 WA M27x160-10.9 [Bolt 80
24 (1040200277 GB/T6170-2000 W R M27-10 Nut 80
25 (1040200119 GB/T6172.1-2000 U R} M27-04 Nut 80
26 (1040000492 GB/T897-1988 B2 AT M16x55-8.8  [Bolt 10
27 11040200110 GB/T6170-2000 W2 Bk M16-8 Nut 10
28 (1040300186 GB/T1230-1991 Hapg] 16 Washer 10
29 (1040300065 GB/T93-1987 ] 16 Washer 10
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B BRI E M

Boom/Spare parts manual

S ZOOMLION DESCRIPTION % ¥x PAGEL
’ CODE #wf5
BASE STRUCTURE AND OUTRIGGERS 2/3
CHINA 1 [# JEC S R R 001605303A0000000
5 Gahg R 5 % W HLkE > HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 ]001605303A0100000 |0160451E0000 e Base structure 1
2 1001605103A0000003 [0160151C0100 EiR t10 Gasket 4
3 [1040300065 GB/T93-1987 gl 16 washer 8
4 1040000134 GB/T5783-2000 W2 M16x25-8.8 |Screw 10
. Hydraule Cylinder of]
5 |001605104A0700000 |0160196C0000 U SZ B AP AT 4 il T 2
Front Horizon.Slide
. B Hydraulic Cylinder Of]
6 1001605104A0100000 [0160195C0000 BTS2 IR 45 2 il 45T 2
Front Opening
7 1001605103A0300000 [0160181J0000 A5 HT S Right Front Stabilizer 1
8 [001605103A0000011 0160181E0002 e Pin 2
9 [001605103A0000012 [0160181E0001 TR i Cover 2
10 1040300217 GB/T861.2-1987 gl 16 washer 2
11 1040000258 GB/T5782-2000 W2 M10%100-8.8 |Screw 2
12 (1040200113 GB/T6170-2000 WERE M10-8 Nut 2
13 |1040300067 GB/T93-1987 gl 10 washer 2
. Hydraulic Cylinder Of
14 [001605104A0200000 |0160198C0000 J5 SRR wh T . 2
Rear Opening
15 [001605103A0000010 |0160182E0003 R Pin 2
16 (1040500215 GB/T91-2000 Y 5%63 Pin 2
. Hydraulic Cylinder Of]
17 [001605104A0400000 [0160197H0000 A A S JhE A L T 1
Vertical Slider
18 |001605103A0500000 |0160182E0000 A1 J5 R Right Rear Stabilizer 1
. Hydraulic Cylinder Of]
19 [001605104A0600000 [0160197K0000 A7 J5 SR A B T 1
Vertical Slider
Hydraulic Cylinder Of]
20 [001605104A0500000 |0160197J0000 75 7 R A B T 1
'Vertical Slider
21 [001605103A0400000 |0160182F0000 i J5 SR Left Rear Stabilizer 1
" Hydraulic Cylinder Of]
22 1001605104A0400000 |0160197H0000 A SZ R A B T 1
'Vertical Slider
23 [1040500216 GB/T91-2000 Y 6.3x50 Pin 8
24 [001605103A0000009 |0160151C0093 e Pin 4
25 {1080000009 JB/T7940.2-1995 ik 900 M10x1 90°lubricator 1
26 1001605103A0000004|0160451E0168 2 1 Screw 1




B3R R TR Boom/Spare parts manual

= ZOOMLION DESCRIPTION 47k
PAGE: CODE %}
BASE STRUCTURE AND OUTRIGGERS 3 /3

CHINA JECHE SR R 001605303A0000000
s £ R 5 P g A HE
POS. CODE STANDARD NO. | DESCRIPTION | SPEC TRANSLATE QTY.
27 1001605104A0300000 |0160197G0000 2 T ST £ Hydraulic - Cylinder - Off

Vertical Slider

28 001605103A0000001 |[0160181E0008 Sl Pin 2
29 1001605103A0000007 [0160151C0102 Bl Pin 4
30 |001614703A0000003 X @ & Bush 8
31 001614703A0000002 EEEAN Gasket 8
32 001605103A0000005 |0160151C0101 Y Pin 4
33 1080000007 JB/T7940.1-1995  [Jfitf M10x1 [lubricator 7
34 001605103A0000008 [0160151C0099 HEAR Screw 3
35 [001605103A0200000 [0160181H0000 /e TS Left Front Stabilizer 1
36 1001605103A0000002 |[0160181E0007 Sl Pin 2
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£ ZOOMLION DESCRIPTION %7k PAGE: CODE 4178
BASE STRUCTURE 1 n
CHINA  [# JEG 22 001605303A0100000
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B BRI E M

Boom/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE %3l
BASE STRUCTURE
CHINA [ JEHE 2/2 001605303A0100000
R SR R 5 % B A ’FE HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 001605303A0101000 JEC4H Base structure 1
2 |001604803A0100001 e s IR $ 8.6x2.3x2000 [Pipe 4
3 [1080400016 90° &k Lh d6 90°joint 4
4 (1140101652 IEBIIESS'S Joint 8
5 1080400021 IREUEE Bushing 8
6 |1080400015 GE6-LLR 1/8KC  |[H ¥t b6 Joint 4
7 (1080000007 JB/T7940.1-1995  [hi#F M10x1 Lubricator 4
8 (1081000455 GB/T3452.1-1992 |0 %%}l 150%5.3 O ring 3
9 |001605103A0100002 Rt Flange | 2
10 [001605103A0100005 LT Flangelll 1
11 1040000114 GB/T5783-2000 hEAR M10x25-8.8  [Bolt 65
12 (1040300067 GB/T93-1987 Huj 10 Washer 72
13 (1040300061 GB/T97.1-2002 Huj 10-200HV Washer 65
14 |001605103A0100007 R ] t3 Washer 1
15 1040200192 GB/T6170-2000 U R} M8-8 nut 6
16 1040300230 GB/T97.1-2002 Hu 8-140HV Washer 6
17 1040100060 GB/T70.1-2000 HEAET M8x60-8.8 Screw 6
18 [001605103A0100006 bV AR Flange 1
19 001605103A0100001 HEAK 1R cover 1
20 |1081000463 GB/T3452.1-1992 |0 #i %%} ] 165%7 O ring 2
21 |1991800022 SC0-5 TP Gradienter 2
22 001605103A0130000 IKALI liquid meter 1
23 1081000467 GB/T3452.1-1992 |0 B %5 %} [l 2587 O ring 5
24 1001605103A0100004 Pl Flangel 4
25 1040200100 GB/T6170-2000 W R} M4-8 nut 6
26 |1040000304 GB/T5783-2000 hEAR M4x40-8.8 Bolt 6
27 1000100218A0300001 L Cover 2
28 |1040000489 GB/T5783-2000 hEAe M10x50-8.8  [Bolt 4
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A 9e
< ZOOMLION DESCRIPTION  ##k PAGE: CODE  %ifi
FRONT RIGHT OUTRIGGER 1/o
CHINA 1[5 AT SRR 001605103A0300000
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B BRI E M

Boom/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE 4
FRONT RIGHT OUTRIGGER 9/
CHINA 1 [H A TSR 001605103A0300000
5 i £ 5 & W g T2 HE
POS. CODE STANDARD NO.| DESCRIPTION SIZE TRANSLATE | QTY.
1 |001605103A0301000  |0160181J1000 A 7K A 4 S i Right Outrigger 2nd 1
2 [001605103A0302000 0160181G2000 |41 %% Right Outrigger st 1
3 1080000007 JB/T7940.1-1995 [ M10x1 Straight lubricator 1
4 1001605103A0200001 0160181H0001  [fiE Pin Sleeve 1
5 1001605103A0200002 0160181E0004 |4 % Copper Sleeve 2
6 [001605103A0200003 0160181H0002 |4 Pin 1
7 1001605103A0200004 0160181E0006  [£#k Gasket 2
8 [1040500216 GB/T91-2000 i 6.3%x50 Pin 1
9 1040000488 GB/T5783-2000  [iZ44: M24x70-8.8  [Bolt 4
10 [1040300049 GB/T93-1987 HJg 24 Gasket 4
11 (1040300050 GB/T97.1-2002  [Hf 24-200HV Gasket 4
121040500219 GB/T879.4-2000  |i#4 5%30 Pin 1
13 {001605103A0200005 0160181H0003  [/R%¢ Wheel 3
14 ]001605103A0200006 0160181H0004 |4 Pin 1
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= ZOOMLION DESCRIPTION 4%
FRONT LEFT OUTRIGGER
CHINA 1 [H JERT SR

PAGE:
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CODE 4wt

001605103A0200000
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Boom/Spare parts manual

Eind e
< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE  %if
FRONT LEFT OUTRIGGER 279
CHINA [ I H SR 001605103A0200000
FFs g R =5 & P Erog = HE
POS. CODE STANDARD NO. | DESCRIPTION SIZE TRANSLATE QTY.

1 ]001605103A0201000 0160181H1000 i S S ET 5 Left Outrigger 2nd 1
2 |001605103A0202000  [0160181F2000 Fr g Left Outrigger 1st 1
3 1080000007 JB/T7940.1-1995 AR M10x1 Straight lubricator 1
4 1001605103A0200001 0160181H0001 LB Pin Sleeve 1
5 001605103A0200002  |0160181E0004 LIESS Copper Sleeve 2
6 |001605103A0200003 0160181H0002 G| Pin 1
7 001605103A0200004  |0160181E0006 B Gasket 2
8 (1040500216 GB/T91-2000 i 6.3x50 Pin 1
9 1040000488 GB/T5783-2000 AR M24x70-8.8 Bolt 4
10 1040300049 GB/T93-1987 Hupg| 4 Gasket 4
11 |1040300050 GB/T97.1-2002 Py 24-200HV Gasket 4
12 /1040500219 GB/T879.4-2000 G 5%30 Pin 1
13 |001605103A0200005  [0160181H0003 R Wheel 3
14 |001605103A0200006 0160181H0004 GELEN Pin 1
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£ ZOOMLION

DESCRIPTION 4%k

CHINA 1 [H

RIGHT REAR OUTRIGGER
A1) ShE

PAGE:
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CODE %whd
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B3R R TR Boom/Spare parts manual

< ZOOMLION DESCRIPTION ~ ##4& PAGE: CODE 4]
RIGHT REAR OUTRIGGER
CHINA ' [F A Ja R 212 001605103A0500000
s £ R =5 & A% s HE
POS. CODE STANDARD NO. |DESCRIPTION|  SPEC TRANSLATE | QTY.
1 |001605103A0501000 |0160182E0100 Ao e SRR A A Right rear outrigger 1
2 (1990200052 TLPG16-112 (EPS @12 Hose clamp 3
31990200075 TTPG16-112 B 012 Hose clamp 3
4 (1040000488 GB/T5783-2000  [iZ42 M24x70-8.8 [Bolt 4
5 |1040300212 GB/T96.1-2002  |#Jg] 24-200HV  |Gasket 4
6 |1040300049 GB/T93-1987 Py 24 Gasket 4
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£ ZOOMLION

DESCRIPTION £ #%

CHINA 1 [H

LEFT REAR OUTRIGGER
LR

PAGE:

1/2

CODE 4wt

001605103A0400000




B3R R TR Boom/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE 4
LEFT REAR OUTRIGGER 2/
CHINA 1[5 Jr Ja R 001605103A0400000
5 Zh R =5 & P o HE
POS. CODE STANDARD NO. |DESCRIPTION| SPEC TRANSLATE  [QTY.
1 |001605103A0401000  [0160182F0100 /e 5 SRR AR Left rear outrigger 1
2 1990200052 TLPG16-112 (EPS d12 Hose clamp 3
3 (1990200075 TTPG16-112 BB K d12 Hose clamp 3
4 1040000488 GB/T5783-2000 |42 M24 X 70-8.8 [Bolt 4
5 (1040300212 GB/T96.1-2002 H ] 24-200HV  |Gasket 4
6 1040300049 GB/T93-1987 H ] 24 Gasket 4
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£ ZOOMLION

DESCRIPTION £ #%

CHINA 1 [H
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T iR A
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Boom/Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE i}
CONCRETE PIPELINE DIAGRAM
CHINA [ T iR A 212 001605106A1100000

55 i R 5 & Ak P g
POS. CODE STANDARD NO.|  DESCRIPTION SPEC TRANSLATE | QTY.

1 ]001693302A0501000 PIIRISEN= Curve Pipe 1

2 | 001693304A0013000 HE ¢133x4x195B Pipe 1

3| 001693302A0502000 T 125xR275B-90° Curve Pipe 8

4 | 001693304A0010000 H ¢133%x4x3000B-2 Pipe 8

5 | 001693304A0007000 HE 9133x4x2100B Pipe 1

6 | 001693304A0008000 H ¢133x4x1300B Pipe 1

7 | 001693304A0009000 H ¢133x4x655B Pipe 1

8 | 001693304A0011000 HE 9133x4x1420B Pipe 1

9 | 001693302A0504000 5 125xR180B-90° Curve Pipe 1

10 | 001693301A0001000 HRI125B I Coupling 18

11 | 001693304A0012000 H 9133x4x1620B Pipe 1

12 | 001605106A 1101000 AR Collar and safety device 1

13 | 1990300040 TR IR A 5"x3000 | End hose 1
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£ ZOOMLION

DESCRIPTION
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B BRI E M

Boom/Spare parts manual

< ZOOMLION DESCRIPTION %4
CODE %l
CONCRETE PIPELINE ASSEMBLY
CHINA 1 [H N AERNRE S 001605102B0200000
5 i R Z % A% o =
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE| QTY.
1 [1081000465 GB/T3452.1-1992 |0 JE& &t 200x7 O ring 1
2 |001693301A0010000 [0167571B0100 R 180A 71 Coupling 1
3 1001693302A0503000 |0160471B0100 mE Bend pipe 1
4 |001605102A0201000 [0167571B0200 548 A Support 1
5 1001693301A0008000 [0019905A0258 R 150A 71 Coupling 1
6 |1081000464 GB/T3452.1-1992 |0 %41 1E] 175x7 O ring 1
7 1001693303A0002000 |0161071E1000 HER 150A-140Ax900  [Taper pipe 1
8 1001605102B0201000 [Eipr=R: N Support 1
9 1001693301A0007000 |0161071E2000 B 140A U 1 Coupling 1
10 [001693303A0003000 |0161071E3000 e 140A-125Bx500  [Taper pipe 1
11 |001605102A0200001 |0161071C0001 R t16 Plate 1
12 [001605102B0202000 [EE 4 B Support 1
13 [001693302A1201000 |0161076A0004 EREe 125xR240B-36°  |[Bend pipe 1
14 001605102B0203000 [E4E C Support 1
15 [001693304A0001000 |0167271A0020 HE 133x4x3000B-1  |Straight pipe 1
16 |001605102B0204000 [ 72 4L D Support 1
17 |001605102A0200002 |0161071C0002 [ g SRR A [t16 Plate 1
18 [001693301A0001000 |[0019905A0025 R 125B AT Coupling 7
19 [001605102B0205000 4 B Support 1
20 |001605102A0200003  [0160471A0003 ] 3 SR B [t16 Plate 3
21 [1040000108 GB/T5783-2000 LY M12x30-8.8 Bolt 24
22 (1040300054 GB/T93-1987 HJg 12 Washer 24
23 [001693304A0103000 HE D133x4x2605B Straight pipe 1
24 1001605102B0206000 [t € 48 F Support 1
25 [001693302A0502000 [0160471A0001 X1 p125xR275B-90°  [Bend pipe 2
26 [001605102B0207000 EH G Support 1
27 (001693304A0101000 HE D 133x4x498B Straight pipe 1
28 (001693301A0005000 [0019905B0030 R 125B 1Y Coupling 3
29 1001693304A0102000 HE ®133x4x796B Straight pipe 1
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE 4l
HOPPER
CHINA 1[H BEF Rk 2/3 001690101B0000000
5 SR R Z & Ak g2 e =
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE | QTY.
1 |001690101B0400000  |0167501B4000 k3 Cover 1
2 001690101B0000001  |0167501B0001 % Pin 2
3 1040300106 GB/T97.1-2002 H ] 20-200HV Washer 2
4 (1040500233 GB/T91-2000 iy 5%40 Pin 2
5 1040200288 GB/T923-1988 IERE M12-6 Nut 1
6 1040200096 GB/T6170-2000  [#ZH} M12-8 Nut 1
7 1040200288 GB/T923-1988 R EE M12-6 Nut 1
8 1040200096 GB/T6170-2000  [#2£} M12-8 Nut 1
9 1040300054 GB/T93-1987 ] 12 Washer 1
10 (1040300041 GB/T97.1-2002 H ] 12-200HV Washer 1
11 [001690101A0000011  [0160401G0001 Ry Cam 1
12 |001690101A0000012  |0167501A0009 B T Pin 1
13 (1040600013 GB/T1096-2003  [f A5x12 Key 1
14 |001690101B0200000  |0167501B2000 By 1 Lock 2
15 |001690101A0000009  |0167501A0007 /N Batten 2
16 |001690101A0000007 (0165501 A0005 AR 1 Batten 6
17 (1040000110 GB/T5783-2000 |22 M8x35-8.8  [Bolt 21
18 (1040200302 GB/T923-1988 IEE] M8-6 Nut 26
19 |001690101B0300000  [0167501B3000 B Lock 1
20 1040000288 GB/T5783-2000  [iZ42 M8x25-8.8  [Bolt 4
21 {001690101A0000008  |0167501A0006 RRIBE B Baffle 1
22 |001690101A0000001  [0160401B0010 B2 A Bolt 2
23 (1040200099 GB/T6172.1-2000  [W2 £} M20-04 Nut 2
24 (1040000488 GB/T5783-2000  [i242 M24x70-8.8  [Bolt 4
25 (1040300049 GB/T93-1987 H ] 24 Washer 4
26 (1040300234 GB/T97.1—2002 | #[& 24-200HV Washer 4
27 1001690101B0100000  [0167501B1000 BERR A Hopper 1
28 |001690101A0400001  |0010202A0050 CaEalie] Gasket 1
29 1000190101A0300002  |0010601A1002 VAR EN Chock 1
30 1040100094 GB/T70.1-2000 BT M16x40-8.8  [Bolt 4
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< ZOOMLION DESCRIPTION  ##k PAGE: CODE %3l
HOPPER
CHINA 1[H BEF Rk 33 001690101B0000000

s Zh R =5 & A% B HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.
31 1040300065 GB/T93-1987 ] 16 Washer 6
32 |001690101A0401000 0167501A5100  [£/] Gate 1
33 {000190101A0300001 0010601A1001  |AEAR}ER Chock 1
34 1040000209 GB/T5783-2000 |24z M16x70-8.8  [Bolt 1
35 1040300052 GB/T97.1-2002  [#[4] 16-200HV Washer 3
36 (1040200110 GB/T6170-2000 2K} M16-8 Nut 3
37 [1040200098 GB/T6172.1-2000 |#2+} M16-04 Nut 1
38 1001690101A0000006 0167501A0005  [fif AR Batten 1
39 [1040100122 GB/T70.1-2000  [#24] M8x25-8.8 Bolt 2
40 001690101A0000003 0167501A0002 | fcHftl Rubber support 2
41 1001690101A0000004 0167501A0003 |3/ Rib 2
42 [001690101A0000005 0167501A0004  [H#i Batten 2
43 |1040000018 GB/T5783-2000  [MZ ke M8x30-8.8 Bolt 6
44 1001690101A0200000 0167501A2000  [ffiHE Sieve plate 1
45 [1100700006 LS506-135 P F Handle 2
46 |001690101A0000015 0167501A0012 [l 11 Pin 1
47 |001690101A0000013 0167501A0010 | Sleeve 2
48 |001690101A0000014 0167501A0011  [F4Hi Positive stop 2
49 (1040200289 GB/T923-1988  [i&iR} M16-6 Nut 2
50 1040000514 GB/T5782-2000 |22 M4x55-8.8 Bolt 4
51 1040300045 GB/T97.1-2002  [#[4] 4-200HV Washer 4
52 1040300044 GB/T93-1987 Py 4 Washer 4
53 1040200100 GB/T6170-2000 | W5} M4-8 Nut 4
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE  4ifi]
DISTRIBUTING VALVE SYSTEM
CHINA [ SR B 375 1 001690201A0000000
5 ZRig R 5 & A S &
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 001693301A0009000  |0019905A0200 R 150B 1 1 Coupling 1
2 1001690201A0300000 |0161071A1000 150B 714 v i Cover 1
3 |001693301A0009005 [0019905A0205 |3 £} ] @150 Gasket 1
4 1001690201B0400000  [0167502B3000 HHESE Bend pipe 1
5 1040000505 GB/T899-1988  [WZAT: AYM20-M20%120-8.8Bolt 8
6 1040200097 GB/T6170-2000 W& K} M20-8 Nut 8
7 1040300038 GB/T93-1987 Hpg 20 Gasket 9
8 |000190201A0000019  [0160402F0030  [#Z 75 Lip 8
9 |1040100259 GB/T70.1-2000 (24T M12x55-8.8 Screw 4
10 (1040300054 GB/T93-1987 g 12 Washer 6
11 |1081000468 GB/T3452.1-1992 |0 %%} el 224x7 O ring 1
12 [001690201A0100000 |0167502A1000  |HRE Discharge port 1
13 [000190201A0000008  [0010202A0002  [Yx %% 4} ] d210 Gasket 2
14 (1081000456 GB/T3452.1-1992 |0 JE3 £} 1 212x5.3 O ring 2
15 |000190201A0000010  [0010202A0004 |14l Gasket 2
16 [000190201A0000009  [0010202A0003 i & Bearing 2
17 |000190201A0000007  [0010202A0001  |J R4 [5F; 21 e d210 Gasket 1
18 000190201A0000018  |[0167502A0001 |7 3 Bearing seat 1
19 [001690201A0000012  |0167502A0019  |#% 2 Bush 4
20 |001690201A0000001  [0167502A0002  |#%= Bush 8
21 [1080000007 JB/T7940.1-1995  [Jhi#f M10x1 Lubricator 3
22 (1040000104 GB/T5782-2000  [W&#% M8x80-8.8 Bolt 8
23 (1040300063 GB/T93-1987 Hupg 8 Washer 16
24 |001690201A0000007  |0160402F0045 BRAST i Plate 4
25 |000190201A0000016  |0160402F0025 T Washer 24
26 [000190201A0000014  |0160402F0024 BRIl K Bearing 4
27 [000190201A0300000 |0160402F6000 |45 #5)ifL Cylinder 1
28 |001690201A0000006  [0167502A0010  [BR K 5% Rubber spring 1
29 |001690201A0000005  [0167502A0009  [FJEIFR Cutting ring 1
30 001690201A0000004  [0167502A0008  |HRAHR Glasses plate 1
31 1081000469 GB/T3452.1-1992 | O K3 H} 8 250%7 O ring 2
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE i}
DISTRIBUTING VALVE SYSTEM
CHINA [ SR B 475 1™ 601690201A0000000
s Zh R =5 & A% B HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.
32 |001690201A0000002 0167502A0021  [iFiEE Bush 2
33 /1040000484 GB/T5782-2000  [M&ke M16x120-8.8  [Bolt 10
34 (1040300065 GB/T93-1987 g 16 Washer 14
35 |1081000458 GB/T3452.1-1992 |0 JE#%&fE  250%5.3 O ring 2
36 [000190201A0000013 0167502A0003  |FE/E Rocker 1
37 (1040000114 GB/T5783-2000  [MZ ke M10x25-8.8  [Bolt 2
38 (1040300067 GB/T93-1987 g 10 Washer 2
39 |000190201A0000022 0167502A0006  [MZH} M80x3 Nut 1
40 000190201A0000023 0160402A0012 [k Block 1
41 |1040000098 GB/T5783-2000  [WZ& ke M8x16-8.8 Bolt 8
42 (000190201A0000017 0160402F0026 PR AR Baffle 4
43 /000190201A0000029 0167502A0014 |5 Key 2
44 11040100348 GB/T70.1-2000 W4T M4x12-8.8 Screw 2
45 1040300044 GB/T93-1987 e 4 Washer 2
46 000190201A0000024 0167502A0005  |fl%E Bush 1
47 |1081000429 GB/T3452.1-1992 |0 JE#EE  95%2.65 O ring 2
48 |000190201A0000025 0167502A0004 & Bush 1
49 000190201A0000028 0167502A0013  [W&)% Block 3
50 {000190201A0000027 0167502A0011 |74 Pin 1
51 [001690201A0000009 0167502A0012  |#Jg Washer 1
52 (1040100381 GB/T70.1-2000 24T M16x50-8.8 Screw 6
53 |000190201A0000026 0160402A0010 | [ il 7 Bearing 1
54 1000190201A0200000 0160402F9000 | /E42 &M Cylinder 1
55 |000190201A0000021 0167502A0020 [ 7 48 Bearing carrier 1
56 |1081000442 GB/T3452.1-1992 |0 JE#EHE  [106x3.55 O ring 1
57 |000190201A0000033 0160402A0011 3% ] Gasket 1
58 1000190201A0000032 0160402A0008  |DU 47k Bearing 1
59 |000190201A0000031 0160402A0015  |Yx %S |d105 Gasket 1
60 [000190201A0000030 0160402A0016  |J ZURj2pE 105 Gasket 1
61 |1081000551 GB/T3452.1-1992 |0 JE# e [125%5.3 O ring 1
62 |001690201A0201000 0167502A2100 S & S tube 1
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE i}
DISTRIBUTING VALVE SYSTEM
CHINA [ SR B >/5 | 001690201A0000000
s Zh R =5 & P s HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
63 |000190201A0000020 0167502A2001  [F5Zh IR Plate 1
64 1040000149 GB/T5783-2000  [W& ke M12x50-8.8  [Bolt 2
65 |1040200096 GB/T6170-2000  [#ZR} M12-8 Nut 2
66 {001690201A0000010 0167502A0015 |4l Pin 1
67 (1040500217 GB/T91-2000 TF 14 8x63 Pin 1
68  [000190201A0100001 0010302A0013  |#h#E Bush 1
69  |001690201A0000011 0167502A0016  |[R}H Block 1
70 |000190201A0000011 0010202A0006  |£ Bush 1
71 |000190201A0300001 0160402F5001 % ZEHT Piston rod 1
72 [1040100482 GB/T77-2000 BET M8x12 Screw 1
73 1081200129 A1 BT Wiper 1
74 11081000493 BS i FE M5 45t Piston rod seal 1
75 1081400502 FR AY3% FEH3 ) BA Guide ring 1
76 (1040100343 GB/T70.1-2000 [M2%] M12x25 Screw 14
77 /1040300054 GB/T93-1987  [# 12 Washer 14
78 1000190201A0300002 0160402F5002  |FE Guide muff 1
79 /1081000434 GB/T3452.1-1992 |0 JE% &} 8] 37.5%3.55 O ring 1
80 |000190201A0300003 0160402E4002 41 ¢90x84.5x1.5 Gasket 2
81 [1081000439 GB/T3452.1-1992 |0 JE % %18 82.5x3.55 O-Ring 2
82 |1081400511 FR 35 9E 5 7] BR Guide ring 2
83 1081000506 OK ZY3% JE % 1) Piston ring 1
84 1000190201A0300007 0160402F5006 |5 % Piston 1
85 000190201A0301000 0160402F5100 [T 44 Cylinder body 1
86 1010300514 LA R Valve 1
o 000190201A0300004 0160402F6005 —— Flange |
000190201A0200001 0160402F9005
88 |1081000424 GB/T3452.1-1992 |0 JE% %18 8x1.8 O ring 1
89  000190201A0300005 0160402F6004 [ 'SKg k) Nut 1
90  (000190201A0300006 0160402F6003  [Jfi 5 IR e Bolt 1




FIRER T AT E M

Pumping unit/Spare parts manual

£ ZOOMLION

DESCRIPTION £ #%

CHINA 1 [H

PUMPING SYSTEM
IRIEHLA

PAGE:

1/4

CODE  %wtg

001690301A0000000

Q Q@ Q@ @ QQELREe @0 @ ERE PEEEE @ & @ @ E

W @ @& @ @

@ GG @ ® G I G

@
&
&
®
®
)
&
&
&
@
&
&)
&
&)
®
@
®

®




FIRER T AT E M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE 4l
PUMPING SYSTEM

CHINA  [H FIEHL 2/4 001690301A0000000
5 SR R Z & Ak g2 e =
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE | QTY.
1 |001690301A0000009  |0160403F0005 FIFF 2 Drag rod 4
2 |001690301A0000011  |0160403F0004 FIAT 1 Drag rod 2
3 1001696201A0000000  |0167562A0000 TR T Concrete cylinder | 2
4 1001690301A0000007  |0167503A0001 IKAERK Pipe joint 3
5 1010300521 106010002003 K ] Gl Ball valve 1
6 (1140101560 GB3287-2000 EE S N8-1-Zn Joint 1
7 |1140101420 GB3287-2000 753k Al-1-Zn Bend 1
8 1990200185 Wi No.l 28-44 [Hose hoop 2
9 001690301A0000008  |0166403A0004 K 31.5 Pipe 1
10 (104010004332 GB/T70.1-2000 ) M24x60 Screw 8
11 (104030000010 GB/T93-1987 g 24 Washer 8
12 {108000001003 JB/T7940.1-1995  [iAf M10x1 Grease cup 2
13 [001696901A0000005  [0170569D0001 5 Cover 2
14 |001696901A0000004  |0160469D0004 % Piston 2
15 |001696901A0000002  |0160469B0002 i Platen 2
16 |001696901A0000003  [0160469D0003 SHCIEZN Guide ring 2
17 [001696901A0000001  |0170569C0001 TR Flange 2
18 [1040300065 GB/T93-1987 g 16 Washer 30
19 (1040100358 GB/T70.1-2000 ) M16x110-8.8  |Screw 8
20 (1040100359 GB/T70.1-2000 WRET M20x50-8.8  |Screw 8
21 [1040300038 GB/T93-1987 Py 20 Washer 36
22 |001690301A0000006  [0167903B0002 U Flange 2
23 (1040100094 GB/T70.1-2000 BT M16x40-8.8  [Screw 8
24 |001690301A0200000  [0167903B2000 BT KA Proximity switch 1
25 |001696301A0000000  [0167963B0000 KA Water tank 1
26 [001690301A0100000  |0167903B1000 JKAH 25 Water tank cap 1
27 |1100700007 JB/T7274.4-1994 it F M10x40 Handle 1
28 001690301A0000002  |0160403F0001 H B g A Fuller board bolt 2
29 1001690301A0000005  [0167903B0001 IR VS Positioning sleeve | 2
30 |001690301A0000003  |0160403F0002 = Sleeve 2
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE %3l
PUMPING SYSTEM
CHINA  [H FIEHL 3/4 001690301A0000000
s i v P P B =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
31 |001690301A0000001 |{0167903A0001 BT Screw 1
32 [1040200113 GB/T6170-2000 R M10-8 Nut 1
33 [1040100062 GB/T70.1-2000 ) M8x16-8.8 Screw 4
34 1040300063 GB/T93-1987 g 8 Washer 4
35 {001690301A0000004 |0170503A0003 H i Fuller board 2
36 1040300054 GB/T93-1987 Py 12 Washer 38
37 |001690301A0000012  |0167503A0002 g Sleeve 2
38 1040200276 GB/T6170-2000 BB M36-8 Nut 6
39 1040200280 GB/T6172.1-2000  [#2 £} M36-05 Nut 6
40 |001690301A0000010  |0160403F0003 Hpg| 36 Washer 6
41 1040000537 GB/T5782-2000 IR FE M20x210-8.8 Bolt 16
42 (1040300151 GB/T848-2002 g 20-200HV Washer 16
43 (1040200097 GB/T6170-2000 IERE M20-8 Nut 16
44 11040100149 GB/T819.1-2000 W4T M6x16-4.8 Screw 8
45 11102500017 CL215 Bk Knuckle-joint 2
46 1040200111 GB/T6170-2000 W2 R} M6-8 Nut 4
47 (1040000023 GB/T5782-2000 LY M16x65-8.8 Bolt 6
48 (1040300052 GB/T97.1-2002 ] 16-200HV Washer 6
49 001690301A0000013  |0167903B0003 HERERR Connecting plate | 1
50 {1040000082 GB/T5783-2000 IR FE M16x40-8.8 Bolt 8
51 1040100360 GB/T70.1-2000 WRET M20x100-8.8 Screw 16
52 |001696101A0200001 |{0160461H5001 J i o End cap 2
53 |001696101A0100000 |0160461K4000 U LA 1 U pipe 2
54 |001696101A0200002  |0160461H5002 P4 1 Back-up ring 4
55 1081000453 GB/T3452.1-1992 |0 4 118x5.3 O ring 6
56 1081400513 FR C053 Q5029 TR 125x130x9.7 Guide ring 4
57 |001696101A0200003 |0160461B0003 T IEIR Piston ring 8
58 1081000507 OK 0130 00701 OK BUJEZEHE  [130x109%8 OK Piston seal 2
59 1081000446 GB/T3452.1-1992 |0 £ [4 60x3.55 O ring 2
60 |1040100369 GB/T78-2000 BB IRET M8x16 Screw 4
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  ##k PAGE: CODE %3l
PUMPINF} SYSTEM 44
CHINA 1 [H FIEHLHY 001690301A0000000
s £ R 5 P kg g 2 HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
61 [001696101A0200004 [0160461L5004 SRE N Piston 2
62 [001696101A0200005 [0167561A1001 T HEAT Piston rod 2
63 [001696101A0201000 [0160461L.5100 MIHAREN Hydraulic cylinder 2
64 [001696101A0300000 |0160461H6000 U JE 2 U pipe 2
65 (1081000441 GB/T3452.1-1992 O JE8 92.5%3.55 O ring 2
66 1081000505 OD 0800 052 00171 D [OD B3 ZEAT 45 £} [80x95.1x6.3  |OD Piston rod seal 2
67 (1081000450 GB/T3452.1-1992 0 4 109%3.55 O ring 2
68 [001696101A0200007 |0160461H5007 4 3 Back-up ring 2
69 (1081400501 SBK80-85-40 SHCIEZN 80x85x40  |Guide ring 2
70 (1081000492 BS 8095 P5008 BS iGSEFF B [80x95x11.4  [BS Piston rod seal 2
71 (1081000432 GB/T3452.1-1992 O JE [ 118x2.65 O ring 2
72 1081000504 BA 8022 00030 BA B ZEAT# B 80%92%9 BA Piston rod seal 2
73 (1081200133 AM 8009 Z5053 AM EL55 242 Pl 80x90x10  |AM dustproof ring 2
74 (1040300224 GB/T895.1-1986 P48 00 Back-up ring 2
75 [001696101A0000001 |0160461D3000 S ke 6% 1-30 Purple copper pipe 2
76 (1140101423 GB/T5625.1-1985 § U EE Sk 6 Fittings 2
77 (1081000560 JB/T982-1977 Yl EaE |10 Seal gasket 2
78 [001696101A0200008 [0167561A1003 i Cover 2
79 11040100054 GB/T70.1-2000 IRET M12x35-8.8 |Screw 24
80 1040100245 GB/T70.1-2000 IRET M12x110-8.8 |Screw 12
81 |001696101A0200006 [0167561A1002 S Bearing ring 2
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION &7k PAGE: CODE  #ifi
MIXING MECHANSIM
CHINA B L 2/3 001690401A0000000
5 i R 5 % R Ak B HE
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE  |QTY.
1 [1010100059 J6K-985 W By ik Hydraulic motor 1
2 1040200185 GB/T812-1988  |i&#t M60x2 Nut 2
31040300216 GB/T858-1988  [3f 60 Washer 2
4 |001690401A0000003  [0167504A0015  [i&E:f Cover 1
5 (1089900003 TB/ZQ4606-1986 [t ] 75 Felt ring 1
6 |001690401A0000002  [0167504A0014  [4hE Sleeve 2
7 11050200141 GB/T288-1994  |.LyR 747k [22212C/W33  |Bearing 2
8 |001690401A0000001  [0167504A0001 (47K i 1 Bearing mount 1
9 001690401A0000009  |0167504A0010 [ Fr Washer 2
10 |001690401A0000004  [0167504A0002 |k Cover 2
11 |001690401A0000010  |0167504A0011  |L fE4% &}l L-ring 4
12 1081000449 GB/T3452.1-1992 (0 JE3 £} 1] 122x3.55 O-ring 2
13 |001690401A0000005  |[0167504A0003 |k Muff 2
14 |001690401A0000006  [0167504A0004 [ J87%>% Flange 2
15 1081000552 GB3452.1-1992 |0 % 4} 8] 145x5.3 O-ring 2
16 |001690401A0100001  |0167504A0012 | Muff 2
17 |001690401A0100002  |0167504A0009 [ BEE Abrasion muff 4
18 |001690401A0100003  |0167504A0005  |[*-%i 1 Shaft 1 1
19 1040000209 GB/T5783-2000 |12 M16x70-8.8  [Bolt 4
20 (1040300065 GB/T93-1987 Hj 16 Washer 4
21 (1040200110 GB/T6170-2000 & H} M16-8 Nut 4
22 (1040100122 GB/T70.1-2000  [4Z4T M8x25-8.8 Screw 6
23 (1040300063 GB/T93-1987 Py 8 Washer 24
24 (1040000154 GB/T5783-2000  [iZ#2 M12x55-8.8  [Bolt 12
25 1040300054 GB/T93-1987 Haj 12 Washer 12
26 [001690401A0000014  |[0160402F0031 |2k blinding 4
27 (1080000007 JB/T7940.1-1995  [Hi#F M10x1 Grease nipple 2
28 1081000560 JB/T982-1977 HEwmBE |10 Seal ring 2
29 1140101584 JB/ZQ4450-1997 |77\ FIRZE M10x1 Plug 2
30 1040100210 GB/T70.1-2000  |i24] M8x55-8.8 Screw 12
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION &7k PAGE: CODE  #ifi
MIXING MECHANSIM

CHINA BEFEBLEG 373 | 001690401A0000000
5 i R 5 % R Ak B HE
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE  |QTY.
31 {1040200318 GB/T923-1988  |l&h} M20-6 Nut 12
32 (1040300038 GB/T93-1987 Hupgl 20 Washer 24
33 001690401A0000007  |[0167504A0006  |iH /1 Mixing paddle 2
34 (1040100377 GB/T70.1-2000  [M24] M20x120-8.8  [Screw 12
35 001690401A0200000  |0167504A1000  [FF &) Central mixer shaft 1
36 [001690401A0000008  [0167504A0007 | ) 2 Mixing paddle 2
37 |001690401A0300001 0167504A0008 |4 2 Shaft 2 1
38 [001690401A0000011  |[0167504A0013  [fli7& i 2 Bearing mount 1
39 [001690401A0000012  |[0167504A0016  |jt] i Cover 1
40 (1040100403 GB/T818-2000 |14 M8x12-4.8 Screw 6
41 |001690401A0000013  [0167504A0017  |4EHx Packing board 1
42 |001690401A0000016  |0167504A0018 |25 Plug 2
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< ZOOMLION DESCRIPTION 4 F§
PTO SYSTEM
CHINA "1 [ T3 B 001613853A0200000

CODE ZhH




JERAR IR 41 A L

Chassis/Spare parts manual

2 ZOOMLION DESCRIPTION 474
CODE  #wfid
PTO SYSTEM
CHINA H I AR R 001613853A0200000
s G R 5 % Hir B e
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.

1 ]001613853A0100000 kN Transmission shaft 1
2 [1040000585 GB/T5789-1986 |iZ#2: M 14 X 50-12.9 [Bolt 8
3 [1040200112 GB/T6170-2000 |#2H} M14-8 Nut 8
4 (1030200188 4496.49.09901.97 |53 ZhAH PTO 1
5 1001613853A0210000 /v 3 Support 1
6 |1040000484 GB/T5782-2000 |12 42 M 16X 120-8.8 [Bolt 4
7 1040200282 GB/T6177.1-2000 |5 R} M16-8 Nut 4
8 |001605153A0200004  [0160653C0303  |#f& A Washer 4
9 |001605153A0200005 [0160653C0304  |#[& B Washer 4
10 {001605153A0200006  [0160653C0305  |f}% Gasket 4
11 |001605153A0203000 |0160653D0201  |ZZ ik Cushion 4
12 {001605353A0230000  [0165353C0230  |A=#54K Left plate 1
13 (1040200112 GB/T6170-2000 | R} M14-8 Nut 24
14 1040200283 GB/T6177.1-2000 |42 M14-10 Nut 24
15 |001605153A0200001  [0160653A0003  [#Z42: M 14 X 65-10.9 [Bolt 24
16 [001613853A0300000 1L B Transmission shaft 1
17 1040000122 GB/T5783-2000  |2if4: M10x35-8.8  [Bolt 8
18 1040300067 GB/T93-1987  |#& 10 Washer 8
19 {1040200319 GB/T6170-2000 [#2H} M10-8 Nut 8
20 |001605353A0240000  [0165353C0240 |4 754K Right plate 1
21 |001613853A0220000 A Support 1
22 1040100375 GB/T70.1-2000  [#4] M20x60-8.8  |Bolt 10
23 [1040300106 GB/T97.1-2002  |[#J&] 20-200HV  |Washer 10
24 1040200110 GB/T6170-2000 |#ZH} M16-8 Nut 4
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Z ZOOMLION DESCRIPTION % #R

CODE %t

REDOING THE AIR ROUTE
CHINA 1[5 AR 001605353A0600000
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Chassis/Spare parts manual

< ZOOMLION DESCRIPTION % #K CoDE i
REDOING THE AIR ROUTE
CHINA *f R 001605353A0600000

5 i R 5 % R Ak T HE
POS. CODE STANDARD NO. |[DESCRIPTION SPEC TRANSLATE |QTY.

1 |1140101686 QST-3/8-8 T Tk Joint 1

2 1079900015 PLN-8x1.25-SW |/ {5 Bush 2

3 (1000200033 WY-PP-AD 13.0 WeaUE Bush 2

4 1140101500 Qs-1/8-8 PRAfiRE Sk Joint 5

5 [1010300646 LR-1/8-D-MINI IS 1) 7 3 Valve 1

6 (1010300532 H-1/8-A/1 L[] ] Relief valve 1

711000200035 U-1/8 A Gas-gage Valve 2

8 |000198920A1200001  |0160453B0902 BUIREHE 3 Joint 1

9 ]1010300533 JMFH-5-1/8 SERA Valve 1

10 1029900014 MSFG-24/42-50/60 |4 &l winding 2

11 [1040000235 GB/T5783-2000 L M4x35-4.8 Blot 4

12 [1040300044 GB/T93-1987 Hapg| 4 Washer 4

131040300045 GB/T97.1-2002 Hu ] 4-200HV Washer 4

14 |001605153A0600002  |0160453B0901 I 22 e Plate 1
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= DESCRIPTION 7
= ZOOMLION 4% CHAPTER. CODE %3l
HYDRAULIC SYSTEM DIAGRAM !
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= ZOOMLION DESCRIPTION % FK CHAPTER. CODE 43}
HYDRAULIC SYSTEM DIAGRAM L

CHINA H [H FIEW T R G0 I B 001605117A0100000
FF5 g RS R Ak HEF HE
POS. CODE STANDARD NO.  [DESCRIPTION SPEC TRANSLATE QTY.
1 {1021400068 EAE S Manometer 2
2 (1010600072 Wyt E RS suction filter 1
3 [1010600052 (Bl e Return filter 1
4 (1010300542 L Check valve 2
5 [1010400026 A A3 Radiator 1
6 (1021400066 WAL Pressure sensor 1
7 11019900046 HER Vacuometer 1
8 [1010000085 WA Gear pump 1
9 1010000087 IEN A Constant press pump 1
10 {1010000094 EENER Main pump 1
11 {1019900048 I 42 2k Pressure joint 1
12 |1010100065 NER/REBEN Gear motor 1
13 {1010100059 i FE ik Mixing motor 1
14 1010300527 FEL T A8t ) 18] Sékﬂ¥ﬁd operated 1

directional valve

15 (1010300569 B IR I I Modular relief-valve 2
16 1010300567 FHL A9 1) I :::;i:al Valvzperated I
17 (1019900049 B S Pressure switch 1
18 (1010300522 Vi Y 1 Pressure relief valves 1

19 1010300528

A7 A i) 1

Hydraulic operated|

directional valve

. \ Solenoid operated
20 1010300526 HL 1 45 1) 1) L P 1
directional valve
X Solenoid operated,|
21 |1010300582 HAf0 45 1) 1) L P 1
directional valve
Electro-hydraulic
22 1010300669 HAL 5 46 1) 1) operated  directional| 1
valve

23 11010300564

Vit Y 1R

Pressure relief valves
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< ZOOMLION DESCRIPTION  #Fk CHAPTER, CODE  4ifi]
HYDRAULIC SYSTEM DIAGRAM .
CHINA FILW T R G0 S B 001605117A0100000
5 G RS R A% HEFE HE
POS. CODE STANDARD NO.  [DESCRIPTION| SPEC TRANSLATE QTY.
24 (1010300541 K 1 Cut-off valve 2
25 1010300578 BRI Cut-off valve 1
26 1010800017 =i s Accumulator 1
27 {1010300555 P #87 1v) f) jior::f:gal Valvzperated 1
28 (1010300577 AL |r] fi] Check valve 4
29 1010800027 R Accumulator 1
30 [1010600033 Wi s 2% suction filter 1
31 |1010300545 iz H’ydra%ulic pilot control 5
directional valve
32 1010300583 B4R 1 Logical valve 2
33 1010300518 B i) ) Check valve 1
34 1029900008 s ik Plug 11
35 (1010300658 I ER R Cut-off valve 1
36 1019900040 T TR Liquid level switch 1
37 {1010500023 TIETE A Air cleaner 1
38 1019900043 WA LT Liquid level meter 1
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2-1
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DESCRIPTION  ##K
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< ZOOMLION DESCRIPTION 4%k CODE 4
PUMPING PIPELINE CszP.TlER: )

CHINA 1[5 Sk R A K 001605118A0200000
FFs G R 5 % kg B HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.

1 |001605318A0010000 [0165018G1000 G R D) 46 fR) 2 Valve group 1
2 1001607118A0103000 JEARTFF 190 241 Pump group 1
31001609118 A0003000 HiTZ Valve block 2
4 |001607118A0104000 IV B 21 Valve group 1
5 1001605118A0201000 JEE A i O A R Arrangement plan 1
6 000198930A0300001 [0161518B0100 (RIS 7SS G1/4/M16x1.5 Bulkhead joint 1
7 1001605118A0010000 |0169318A0100 KR Ye e 48 Mounting bracket 1
8 [000198930A0100014 |0165018B0023 ERER RN 3/4-16UNF/M26x1.5 |Straight joint 1
9 [1140101724 GE15LM22x1.5SEDOMDCF  |viij B i $3% k IM22x1.5/M22%1.5  |Straight joint 1
10 1140101476 EW10LOMDCF HANGEX M16x1.5 Elbow compound joint 1
11 [000198930A1000004 [0161518D4000 RH JE #k G1/8/M16x1.5 Damping joint 2
12 |1140101516 SV10LOMDCF B AR Ak M16x1.5 Bulkhead joint 2
13 (1140101438 SVI5LOMDCF T R AR Sk M22x1.5 Bulkhead joint 1
14 {1140101598 GMI10LCFX I R 3 M16x1.5 Bulkhead nut 1
15 [001605118A0004000 [0169318A4000 A e Valve group 1
16 (1140101487 EL10LOMDCF IR E Sk M16%1.5 T-joint 2
17 (1140101632 EW16SOMDCF HANGEX M24x1.5 Elbow compound joint 2
18 [1140101458 GE16SM18x1.5EDCFX |3t B 4 3k M18x1.5/M24x1.5  |Straight joint 2
19 {001605118A0006000 [0169318A6000 ToAT s % i@ 41 Valve block 2
20 [001607118A0060000 [0167118A9000 AN Accumulator bracket | 1
21 {001605118A0040000 [0167118A8000 /INE BB 2 6 4k Anchor ear 1
22 1001607118A0000006 [0163118A0014 FaliR s N Joint 1
23 [000198930A0100022 [0165018B0011 Ui AT 4 Sk M42x2/M52x2 Straight joint 4
24 001605318A0020000 [0165018E4000 Y H Bl Steel pipe 1
25 1001607118A0000004 [0165018A0015 ESRliREN Valve 1
26 [000198930A0520011 [0165018E3410 (B SN M64x2 Joint 1
27 |000198930A0510009 [0165018E3420 (s 7 M48x2 Articulate bolt 1
28 |000198930A0100032 [0165018B0017 Ui P Sk M48x2/M52x2 Straight joint 1
29 1000198930A0100029 [0165018E0002 Uit L 42 5k M27x2//M26x1.5  |Straight joint 1
30 [1140101446 GE10LM18x1.5EDCFX |3 B4 3k M18x1.5/M16x1.5  |Straight joint 3
31 |001605118A0000006 [0161518A0900 ESUIE"S Valve 1




WER G/ F RN

Hydraulic system /Spare parts manual

2 ZOOMLION | DESCRIPTION 4k CODE &
PUMPING PIPELINE ClefiTlER:

CHINA FIL M ERAT 001605118A0200000
s G R 5 % Hir B HeE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.

32 1990200418 NFEWAY RS [100-120 Snap ring 4
33 [001607118A0100001 SY/T5595-1997 S A h e 989%x10-400 Rubber pipe 1
34 |000110118A0000015 0010918A0001 P A L Spring 1
35 |1081000478 DRV 100084 EyioEal | 10 Rhombus-seal 2
36 1081000483 DRV100157 G B 18 Rhombus-seal 5
37 |1081000484 DRV100178 G B 20 Rhombus-seal 1
38 1081000488 DRV 100388 I E L 42 Rhombus-seal 5
39 1081000486 DRV 100239 B3l 7 Rhombus-seal 1
40 (1081000474 2-222 O JE% 38 37.69x3.53 O-ring 2
41 (1081000435 GB/T3452.1-1992 O JE# 38 47.5%3.55 O-ring 2
42 (1081000519 GB/T3452.1-1992 O JE#% 318l 53x2.65 O-ring 2
43 (1081000436 GB/T3452.1-1992 O JE# 31l 53x3.55 O-ring 2
44 1040100349 GB/T70.1-2000 WBAET M4x45-8.8 Screw 4
45 |1040100024 GB/T70.1-2000 BET M8x65-8.8 Screw 4
46 (1040000645 GB/T5783-2000 g M18x30-8.8 Bolt 4
47 |1040300044 GB/T93-1987 g 4 Washer 4
48 1040300062 GB/T93-1987 Hf] 6 Washer 2
49 1040300063 GB/T93-1987 Hfl 8 Washer 4
50 |1040300028 GB/T93-1987 Hapg| 18 Washer 4
51 |1140101559 WB1001 g M42x2 Washer 1
52 (1040200111 GB/T6170-2000 PR} M6-8 Nut 2
53 |000198931A1200004 0016118A0004 2 IE M48x2 M48x2 Screw plug 1
54 1081000489 DRV 100447 S w s 48 Rhombus-seal 1




Hydraulic system /Spare parts manual

WE RS Z M
< ZOOMLION DESCRIPTION 4 ¥k
CHAPTER: CODE  #ifi4
HIGH—LOV‘{ SlV}TCH YALVE 99
CHINA fi GROUP ) i ik s R 41 1] 001605318A0010000

J9 S EXS LEmEEEAD
31 BIXSL 0BliERAO
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R i %iie
< ZOOMLION DESCRIPTION %7K CHAPTER. CODE  4ifi3
HIGH-LOW SWITCH VALVE GROUP
CHINA 1[5 Talyrafic 22 001605318A0010000
55 SR R = & A% ' P HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE QTY.

1 |1140101541 GFS65/38SCFX T e 2 sk 11/4" Flange 2
2 |1081000474 2-222 O JE#% 318l 37.69x3.53 O-ring 5
3 (1040100017 GB/T70.1-2000 AT M14x45-8.8 Screw 20
4 (1040300068 GB/T93-1987 Bl 14 Washer 30

000198931A0700002 (0010318A0003 TR R A R 11/4 B RIE TR Flange 5
6 1040000558 GB/T5783-2000 2R M 14x65-8.8 Bolt 10
7 |000198931A0600002 (0165018B0003 BBk 1 1/4/M52x2 Flange 2
8 1040100259 GB/T70.1-2000 WRAT M12x55-8.8 Screw 6
9 (1040300054 GB/T93-1987 P 12 Washer 6
10 [000198930A1000007 [0162118B1500 RH JE #3k M14x1.5/M16x1.5 Damping joint 1
11 {1081000480 DRV100116 EioEal | 14 Rhombus-seal 3
12 1040100030 GB/T70.1-2000 BET M5x50-8.8 Screw 4
131040300060 GB/T93-1987 £ 5 Washer 4
14 [000198930A0100009 [0162118B1300 Ui AT 4 Sk M48x2/M52x2 Straight joint 1
15 (1081000489 DRV 100447 ESi Aol 48 Rhombus-seal 1
16 {1040100388 GB/T70.1-2000 WRAT M18%45-8.8 Screw 4
17 {1040300028 GB/T93-1987 g 18 Washer 4
18 {000198930A1200004 [0010918A0011 Bk th M33 X2 M33x2/M33x2 Joint 1
19 (1140101453 GE28LMEDCFX |3 2 4 3k M33x2/M36x2 Straight joint 1
20 (1140101583 WB1001 258 M12x1.5 Screw plug 3
21 11081000479 DRV100098 B2 12 Rhombus-seal 3
22 1000198930A1000012 |0167218A0013 B JE 3k M14x1.5/M16x1.5  |[Damping joint 1
23 [001605318A0010002 [0165018G0002 FHR Board 1
24 (1140101568 WB1001 g M33x2 Screw plug 7
25 1081000487 DRV 100297 G B 33 Rhombus-seal 10
26 [001605318A0010001 [0165018G0001 fr B valve 1
27 (1140101557 WB1001 IR IE M10x1 Screw plug 8
28 (1081000478 DRV 100084 B3l 10 Rhombus-seal 8
29 |1140101451 GE10LMEDCFX [ B3k M14x1.5/M16x1.5 Straight joint 1
30 |1081000434 GB/T3452.1-1992 |0 &4} 37.5x3.55 O-ring 6
31 |1081000538 GB/T3452.1-1992 |0 &} 8.75x1.8 O-ring 2
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= DESCRIPTION  #Fx
HIGH-LOW SWITCH VALVE GROUP 949
CHINA T2 i 2 001605318A0010000
5 E ] R 5 % W ks % ¥ HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.
32 [000198931A0600026  [0165018B0012 HAE ARk 1"/M52x2 Flange 1
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= DESCRIPTION %7
£ ZOOMLION ki . CODE 4%
CHAPTER:
PUMP GROUP PIPE LINE
o 2.3
CHINA 1 7L 001607118A0103000
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= ZOOMLION DESCRIPTION  # ¥k
PUMP GROUP PIPE LINE CHAPTER: copE A
Myt 23
CHINA 1 A 001607118A0103000
55 E T R 5 & R A R HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY
1 |{001607118A0040000 [0167518A2000 F R Steel pipe 1
2 (1081000548 GB/T3452.1-1992 |0 JE# %] 97.5x3.55 O-ring 2
31040100446 GB/T70.1-2000 |24 M16x70-8.8 Screw 4
4 (1040300065 GB/T93-1987 g 16 Washer 4
S5 1000198930A0700002 [0010918A0015 EE R 312 brffrs Kk [Flange 1
6 001607118A0000005 |0167518A0002 T FEW i 0 e B bR Block 1
7 1081000479 DRV 100098 I B 12 Rhombus-seal 1
8 [1140101583 WB1001 2 e M12x1.5 Screw plug 1
9 [1140101606 FHS66CFX 1 12"SAE mi ik 4 112" Half-flange 1
10 (1040100382 GB/T70.1-2000  [W24T M16x55-8.8 Screw 4
11 1140101581 GFS66/38SCFX |1 12"m ik ik [M52x2 Flange joint 1
12 (1081000475 2-225, N0552-90 |0 JE% e 47.22x3.53 O-ring 1
13 {1081000487 DRV 100297 EFAE 33 Rhombus-seal 2
14 (1140101453 GE28LMEDCFX |3 it 43 3k M33x2/M36x2  |Straight joint 1
15 {000198930A1000012 |0167218A0013 FHJE K M14x1.5/M16x1.5 [Damping joint 1
16 1081000480 DRV100116 I B 14 Rhombus-seal 1
17 {000198930A0100007 [0165018B0024 i LI 23k M33x2/M26x1.5 [Straight joint 1
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2 ZOOMLION | DESCRIPTION  ##K
CHAPTER: CODE %l
FEED \{AITVE GROUP 9.4
CHINA fi i 2L 001607118A0104000
o) (2
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F it
CHINA [ Hhih L 204 001607118A0104000
55 Wi R 5 & Ak S HE
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE [QTY.
1 |1040000866 GB/T5783-2000 AR M8x20-8.8 Bolt 4
2 (1040300063 GB/T93-1987 g 8 Washer 4
3 1140101558 WB1001 B e M14x1.5 Screw plug 1
4 1081000480 DRV100116 EFiA 14 Rhombus-seal 3
5 11040100379 GB/T70.1-2000 T M10%55-8.8 Screw 4
6 1040300060 GB/T93-1987 g 5 Washer 4
7 1000198910A1200017/0014718A0006 Hek M14x1.5/M22x1.5  [Joint 1
8 [1081000485 DRV100196 I B 22 Rhombus-seal 3
9 (1140101456 GE10LM22x1.5EDCFX i Hili#k  M22x1.5/M16x1.5  |Straight joint 1
10 (1140101662 GEIOLMEDOMDCF iy Hilif3k  M14x1.5/M16x1.5  |Straight joint 2
11 (1140101557 WB1001 B e M10x1 Screw plug 4
12 1081000478 DRV 100084 355 ) 10 Rhombus-seal 4
13 [001605318A0000003(0012818C0007 I B B Valve block 1
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< ZOOMLION DESCRIPTION  ##& CODE o
POSITION OF THE OIL PORT ON CHAPTER:
s - 2¢5
CHINA BASE STRUCTURE  JE2 1l F1 17 7 001605118A0201000 -1
55 E T K5 2R A P HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.
1 |000198930A1200001  [0161518D9400 P A R I U S Joint 1
2 001605149A0090000  [0165149D0200 EEEHERUSRTIEs N Suction joint 1
3 |001605119A0030000 [0167118A0100 (ENESE U/ QRE; 58 Suction joint 1
4 (1140101454 GE15LM22x1.5EDCFX |3t P i 43 S f Straight joint 1
5 |001605149A0080000  [0165149D0100 T I IR Ao Flange 1
6 |001605119A0000001  [0165119D0001 VB s R i e Y = Flange 1
7 1001605119A0040000  |[0165018E2000 B E Spread unit 2
8 |001605119A0020000  [0165018E1000 A 319 22 Flange 1
9 |000198930A0100003  |{0014820C0001 Uit T IE Sk M42x2/M36x2  |Straight joint 2
10 |000198930A0510008  [0165018B0020 (&3 Yis M42x2 Articulate bolt 1
11 |000198930A0520009  [0165018B0021 (BE; SRS M45x2 Articulate 1
12 |1140101630 FHS36CFX 112" bRHEy 220 5% 112" Flange 1
13 |1081000522 GB/T3452.1-1992 O JE& = 140x3.55 O-ring 1
14 |1081000488 DRV100388 B Esl 42 Rhombus-seal 2
15 1081000487 DRV 100297 Byl 33 Rhombus-seal 1
16 (1081000485 DRV100196 2% bt 22 Rhombus-seal 2
17 |1040100122 GB/T70.1-2000 UEAT M8x25 Screw 6
18 |1040100071 GB/T70.1-2000 BT M10x25 Screw 16
19 1040000573 GB/T5783-2000 AR M12x40 Bolt 4
20 1040000094 GB/T5783-2000 LY M12x35 Bolt 4
21 |1040300063 GB/T93-1987 Hpg| 3 Washer 6
22 |1040300067 GB/T93-1987 B 10 Washer 16
23 [1040300054 GB/T93-1987 B 12 Washer 8
24 1040300061 GB/T97.1-2002 B 10 Washer 8
25 {1081000428 GB/T3452.1-1992 O B 1l 45%2.65 O-ring 2
26 (1081000475 2-225, N0552-90 O B )1l 47.22x3.53 O-ring 2
27 |1140101737 EW28LOMDCF JENSESREE SR M36x2 Elbow compound joint| 1
28 |1140101567 WB1001 W IE M22x1.5 Screw plug 1
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= ZOOMLION DESCRIPTION  #4#k CODE -
POSITION OF THE OIL PORT ON BASE CHAPTER: )
CHINA 1[5 STRUCTURE  JE 2R A1 2 001605118A0201000 -2
FFs G R 5 % Hir P &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.
1 |001605118A0000002 [0169318A0003 [ gl g g~ Flange 1
2 1000198930A0600014 [0163118A0500 ks sk 1 1/2/M64x2 Flange joint 1
3 [000198930A0600013 [0163118A0400 1 1/4 V5254 1 1/4/M22x2 Flange 1
4 [001605418A0021000 by k Joint 1
5 [001605149A0001000 |0165049B2300 ity sk Joint 1
6 [001605120A0020000 [0160154C0110 T IETE A Cover 1
7 001605120A0000004 |0165020E0022 EaEa i Seal mat 1
8 |000198931A1200005 [0161518D1500 129 G1 Gl Screw plug 1
9 |001605120A0020000 [0160154C0110 TR A Cover 1
10 {001605120A0000002 [0165020E0021 SUR;ATNE ) Board 1
11 [1140101630 FHS36CFX 112" 2GR (1 120 Flange 1
12 |1140101565 FHS35/10CFX RS R 1 1/4" Flange 1
13 |1081000474 2-222 O JB% 318 37.7x3.53 O-ring 1
14 [1081000475 2-225, N0552-90 O JB % 318 47.22x3.53 O-ring 1
15 [1081000569 GB/T3452.1-1992 O JB# 318l 195x3.55 O-ring 1
16 {1040100122 GB/T70.1-2000 AT M8x25 Screw 6
17 {1040100071 GB/T70.1-2000 BET M10x25 Screw 4
18 {1040100111 GB/T70.1-2000 BET M10x35 Screw 4
19 (1040000486 GB/T5782-2000 2 M4x25 Bolt
20 |1040000573 GB/5783-2000 2 M12x40 Bolt 4
21 |1040300044 GB/T93-1987 g 4 Washer 6
22 1040300063 GB/T93-1987 P 8 Washer 6
23 1040300067 GB/T93-1987 Hupgl 10 Washer 4
24 1040300061 GB/T97.1-2002 Hupgl 10 Washer 4
25 1040300054 GB/T93-1987 g 12 Washer 4
26 |1140101557 WB1001 258 M10x1 Screw plug 1
27 (1140101569 WB1001 )3 M16x1.5 Screw plug 1
28 [1140101566 WB1001 )3 M18x1.5 Screw plug 2
29 (1081000478 DRV 100084 S Eal] 10 Rhombus-seal 2
30 |1081000481 DRV100138 i Eal 16 Rhombus-seal 2
31 (1081000483 DRV100157 EyizEal | 18 Rhombus-seal 2
32 {1081000487 DRV 100297 EyioEal | 33 Rhombus-seal 1
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DESCRIPTION  #%x
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= ZOOMLION DESCRIPTION  #F5x CODE -
POSITION OF THE OIL PORT ON BASE CHAPTER: ’

CHINA 1 STRUCTURE  JE 2R A1 2 001605118A0201000 -3
5 E ] K5 ZFR A H P HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.

1 |001700818A0200000 |0010918A0018 TRk Joint 1
2 [001605418A0020001  |0165020E0002 F Board 1
3 |000198930A0100007 |0165018B0024 i L Ak M33x2/M26x1.5  [Straight joint 1
4 000198930A0700003  |0016418A0008 VLR 3 1/2 #r#ERG K |Flange 1
5 |001605103A0100006 [0160451E0164 TR AR Board 1
6 |000198910A1200009 [0011418B0001 HAAREEL M14x1.5/M18x1.5 |Joint 1
7 |000198931A1200004  [0016118A0004 2T M48x2 Screw plug 1
8 1140101568 WB1001 g M33x2 Screw plug 1
9 1040100654 GB/T70.1-2000 UEAT M10x40 Screw 4
10 [1040000114 GB/T5783-2000 AR M10x25 Screw 12
11 1081000455 GB/T3452.1-1992 O B )1l 150x5.3 O-ring 1
12 (1081000467 GB/T3452.1-1992 O JB& = 258x7 O-ring 1
13 |1081000548 GB/T3452.1-1992 O JB& = 97.5%3.55 O-ring 1
14 (1040300061 GB/T97.1-2002 B 10-200HV Washer 12
15 (1040300067 GB/T93-1987 P 10 Washer 16
16 (1081000487 DRV 100297 2% bt 33 Rhombus 2
17 (1081000489 DRV 100447 2% bt 48 Rhombus 1
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- DESCRIPTION %47
POSITION OF THE OIL P(?RT ON 945
CHINA [ BASE STRUCTURE  Jie A& H A7 001605118A0201000 -4
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= ZOOMLION DESCRIPTION  #F5x
POSITION OF THE OIL PORT ON BASE CHAPTER: cOPE e
CHINA tf STRUCTURE 271 A1 i 2 001605118A0201000 -4
5 gt R = & R A B’ FE HE
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE QTY.
1 |001605149A0000004 [0011320A0008 el Ak M22x1.5/R3/8 Joint 3
2 1010300520 ENL G3/8 Valve 3
3 1081000672 JB/T982-1977 piREEE L] 18 Seal 3
4 1001605149A0000005 |0160218A0025 Kk Joint 3
5 1140101456 GE10LM22x1.5EDCFX |3 £ 3 M22x1.5/M16x1.5 |Straight joint 2
6 |1140101567 WB1001 R TE M22x1.5 Screw plug 2
7 (1081000485 DRV100196 B3|l 22 Rhombus 7
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= ZOOMLION DESCRIPTION  4#%
- CHAPTER: CODE  4ifi)
SIGNAL VALVE GROUP 246
CHINA m o AL 001605118A0004000
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< ZOOMLION DESCRIPTION  ##%
CHAPTER: CODE  Z%ifth
SIGNAL VALVE GROUP
CHINA 155 1 ZH K 20 001605118A0004000
55 Wi R Z % A s HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE  |QTY.

1 [1140101487 EL10LOMDCF Hik —ma aHsk T-joint 1
2 1000198930A1000007(0162118B1500 BH Je 423k M14x1.5/M16x1.5Damping joint 4
3 1081000480 DRV100116 el 14 Rhombus-seal 8
4 (1140101451 GE10LMEDCFX [ 2 i 43 S Ak M14x1.5/M16x1.5/Straight joint 2
5 11140101557 WB1001 e 2 M10x1 Screw plug 6
6 [1081000478 DRV 100084 A 10 Rhombus-seal 6
7 [1140101459 GE16SMEDCFX  [¥if il #3244 M22x1.5/M24x1.5/Straight joint 2
8 (1081000483 DRV100157 5 ) 18 Rhombus-seal 2
9 000198930A1200003|FB78.0 JURYE2/S Filter-joint 2
10 (1081000485 DRV 100196 EdimEal 22 Rhombus-seal 2
11 (1140101558 WB1001 IR M14x1.5 Screw plug 2
12 1040100180 GB/T70.1-2000 24T M6x60-8.8 Screw 4
13 1040300062 GB/T93-1987 HJg 6 Washer 4
14 1001605118 A0004001(0014618A0001 EREALEEN Signal-valve block 1
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& ZOOMLION DESCRIPTION  ##&
HYDRAULIC PIPELINE DIAGRAM OF | CHAPTER:

CODE iy

DESTRIBUTING SYSTEM 31
CHINA A A 001605119A0200000
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2= ZOOMLION | DESCRIPTION  #Fx CODE %3t}
HYDRAULIC PIPELINE DIAGRAM | CHAPTER: 7
CHINA 1 [H of DESTR?BUTIN&SYSTEM 3.1 001605119A0200000
3 e A 1A
FFs i v & P R HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001605119A0010000  [0169319A2000 vad ] Valve group 1
2 1001605119A0000002 S Rubber sheathing 2
3 1001605119A0050000 SN Steel pipe 2
4 |001605119A0060000  |0165018E3100 i oY Mounting bracker 1
5 [001605119A0070000  |0161519E2000 R4 Anchor ear 1
6 |001605119A0090000  [0169318A0200 SITIC IR 2 e 48 Mounting bracket 1
7 |001605119A0000003  |0168819A0004 M oMk Joint 1
8 1000198930A0100014  |0165018B0023 g L2k 3/4-16UNF/M26x1.5 |Straight joint 1
9 [000198930A0100010  |0014818C0002 UTEERGIE SN M27x2/M36x2 Straight joint 1
10 [000198931A0100001  |0165018B0018 Ui LA 4 Sk M27x2/M42x2 Straight joint 2
11 {000198930A0200002  |0169318A0004 JEBLESS M12x1.5/M16x1.5  |Straight joint 1
12 1000198930A0510007  |0018618C0008 &Py M27x2/M36x2 Articulate bolt 1
13 |000198930A0520008  [0162119C2410 (BE; SRS M22x1.5 Articulate 1
14 |000198930A0600012  |0165018E0001 HAEZEREL 1 1/4/M52x2 Elow flange joint 1
15 [000198931A0600006  [0161519D4300 k2 Ak 3/4"/M36x2 Flange joint 1
16 [001605119A0100001 Fi A Manometer dish 1
17 |001605119A0100002 T )3 S48 Manometer stand 1
18 |[000198930A0300006 R REE Sk G1/4/M16x1.5 Bulkhead joint 1
19 [1140101468 GE10LREDCFX iy L3 1 S G1/4/M16%1.5 Straight joint 1
20 (1140101476 EW10LOMDCF AN ESL M16x1.5 Elbow compound joint 1
21 (1140101487 EL10LOMDCF —ImA Ak M16x1.5 T-joint 2
22 1000198930A0700001  [0010319A0019 VLG R 1 1/4 FRUERG R Flange 1
23 (1140101563 FHS33CFX VLG R 3/4" Flange 1
24 (1140101446 GE10LM18x1.5EDCFX |t 15 i £ 3k M18x1.5/M16x1.5 |Straight joint 1
25 1140101457 GE25SMEDCFX Uit LT M33x2/M36x2 Straight joint 2
26 (1140101427 G10LCFX JERLESS M16x1.5 Straight joint 4
27 1140101598 GM10LCFX I B 1 R M16x1.5 Bulkhead nut 1
28 (1140101442 SV25SCFX HilkEgUEESL M36x2 Bulkhead joint 1
29 (1140101597 GM28LCFX ki B W B M36x2 Bulkhead nut 1
30 (1081000472 2-214 O &% )1l 25%3.53 O-ring 1
31 (1081000426 GB/T3452.1-1992 O JE& = e 28%1.8 O-ring 2
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2 ZOOMLION | DESCRIPTION 4k CODE &
HYDRAULIC PIPELINE DIAGRAM | CHAPTER:
CHINA EP of DESTRIBUTING SYSTEM 3e1 001605119A0200000
53 Py B AT E

s G R 5 % Hiw BB &

POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTy.
32 [1081000474 2-222 O B 1l 37.69x3.53 O-ring 1
33 /1081000480 DRV100116 B3| 14 Rhombus sesl 1
34 1081000483 DRV100157 B3| 18 Rhombus sesl 1
35 1081000484 DRV100178 EFiEs 20 Rhombus sesl 1
36 1081000486 DRV100239 EFiEs 27 Rhombus sesl 4
37 |1081000487 DRV 100297 B 33 Rhombus sesl 1
38 1081000488 DRV100388 B Esl 42 Rhombus sesl 1
39 (1040100097 GB/T70.1-2000 RET M10x30-8.8 Screw 12
40 (1040100407 19B-13 UEAT 3/8-16UNF-30 Screw 4
41 (1040100408 19B-15 BT 7/16-14UNF-30  |Screw 4
42 (1040000114 GB/T5783-2000 Y M10x25-8.8 Blot 4
43 (1040300063 GB/T93-1987 Hpg| 8 Washer 2
44 (1040300067 GB/T93-1987 g 10 Washer 6
45 1040300054 GB/T93-1987 P 12 Washer 8
46 (1040200192 GB/T6170-2000 IERE MS-8 Nut 2
47 (1140101588 M10LCFX BRRE M16x1.5 Nut 6
48 1140101496 PSR10LX PSR £ Cover 6
49 1019900062 SMS-KO6L/M-1350A  |[E Ji#4k L=1350 Manometer pipe 1
50 |001605119A0000011 [0165119D1008 W 910x2-600 Steel pipe 3
51 1990200289 TLPG16-010 (=53 910 Clamp 6
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£ ZOOMLION

DESCRIPTION  ##K

CHINA

VALVE GROUP OF DESTRIBUTING
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< ZOOMLION DESCRIPTION  ##
VALVE GROUP OF DESTRIBUTING CH‘?.TSR: CODE i
CHINA SYSTEM 43+t [ 41 001605119A0010000

5 ZRig R = & kg HEPE 2
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 1140101557 WB1001 R IE M10x1 Screw plug 11
2 1081000478 DRV 100084 ESAE] 10 Rhombus-seal 13
3 1040100380 GB/T70.1-2000 BT M12x45-8.8 Screw 4
4 (1040300054 GB/T93-1987 Hpg 12 Washer 10
5 1001605119A0010001 |{0168819A0001 T e B Distribution block 1
6 [000198930A1000003 [0161518D7100 BHJe ¥ 3k M14x1.5/M16x1.5 |[Damping joint 1
7 (1140101451 GE10LMEDCFX Ui Bl %3k M14x1.5/M16x1.5 |Straight joint 3
8 (1081000480 DRV100116 eSS 14 Rhombus-seal 4
9 1000198930A0100015 [0167719B0001 i LAk M42x2/M45%2 Straight joint 1
10 (1081000488 DRV 100388 ESAE] 42 Rhombus-seal 1
11 (1081000477 2-19 O JE% 8 32.92x3.53 O-ring 3
12 (1140101490 GFS34/30SCFX sk 1/M42x2 Flange 1
13 1140101564 FHS34CFX LR 1 Flange 2
14 1040300067 GB/T93-1987 Hpg 10 Washer 16
15 1040100097 GB/T70.1-2000 AT M10x30-8.8 Screw 12
16 (1040100259 GB/T70.1-2000 BRET M12x55-8.8 Screw 6
17 (1040100351 GB/T70.1-2000 BRET M5x30-8.8 Screw 4
18 1040300060 GB/T93-1987 g 5 Washer 12
19 1040100030 GB/T70.1-2000 BT M5x50-8.8 Screw 8
20 1081000479 DRV100098 EyEayc 12 Rhombus-seal 3
21 [1140101583 WB1001 R I M12x1.5 Screw plug 2
22 (1040100166 GB/T70.1-2000 AT M10x50-8.8 Screw 4
23 1081000486 DRV100239 52 IV %t} e 27 Rhombus-seal 4
24 [1140101659 WB1001 R IE M27x2 Screw plug 2
25 |001605119A0010002 |0168819A0002 ity BHLJE /i B Cover plate 1
26 1081000424 GB/T3452.1-1992 |0 I %} 8x1.8 O-ring 2
27 [1081000543 GB/T3452.1-1992 |0 JE% %] 25x1.8 O-ring 1
28 (000198931A0100003 [0168819A0003 St P A 4 3k M27x2/M36x2 Straight joint 1
29 [1140101457 GE25SMEDCFX |3t B 43k M33x2/M36x2 Straight joint 1
30 (1081000487 DRV100297 52 IV %t} e 33 Rhombus-seal 3
31 [000110118A0000022 [0010918A0011 ek Ak M33x2 Joint 1
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DESCRIPTION  ##& ,
= ZOOMLION i CODE -
CHAPTER:
VALVE GROUP OF DESTRIBUTING 3.9
CHINA SYSTEM 43 i i 41 001605119A0010000
FFs i R =5 & kg i HE
POS. CODE STANDARD NO. DESCRIPTION SPEC  |TRANSLATE| QTY.
32 (1140101417 GE25SR3/4EDCFX i T 3 Sk G3/4/M36x2  [Straight joint 1
33 |000198931A0600007 |0161519E0400 sk G3/4 Flange joint 1
34 1000198931A0600008 [0161519D0900 Hmiks Ak M42x2 Elbow joint 1
35 [000198930A1000004 |0161518D4000 FH B2k G1/8/M16x1.5 [Damping joint | 2
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DESCRIPTION  ##&
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Hydraulic system /Spare parts manual

2 ZOOMLION | DESCRIPTION  ##k
CHAPTER: CODE  4ifiy
HYDRAULIC PIPELINE of MIXING 41
CHINA H1[H SYSTEM 454+ 5 A1 001605120A0200000
=2 G R 5 % ik BETE &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001607220A0010000  |0169320A2000 R DR IR 2 Mixing valve group 1
2 (1081000485 DRV100196 B El 22 Rhombus seal 1
3 1140101454 GE15LM22x1.5EDCFX |3 ELi % 3k M22x1.5/M22x1.5  |Straight joint 1
4 |1081000480 DRV100116 B 14 Rhombus seal 2
5 000198930A0100005  |0165020B0008 Ui L 4 Sk G1/4/M22x1.5 Straight joint 1
6 [1140101438 SVI5LOMDCF HmRER AL M22x1.5 Bulkhead joint 2
7 11140101444 WSV I1SLOMDCF TS R R RSk M22x1.5 Elow bulkhead joint 1
8 [1140101494 PSR15LX PSR £ Cover 32
9 |1140101589 M15LCFX BRE M22x1.5 Nut 32
10 |000198930A0100004  [0165020B0007 Uity LI H 3k G1/M22x1.5 Straight joint 2
11 [1081000490 DRV110185 EFinEal| 21 Rhombus seal 2
12 (1081000487 DRV 100297 EFinEal| 33 Rhombus seal 2
13 1990200114 TLPG16-215 ke D15 Clamp 7
14 (1140101426 GI5LCFX JEBLIEIS M22x1.5 Straight joint 13
15 |1140101467 GE15LREDCFX ETAE R SS G1/2/M22x1.5 Straight joint 2
16 1140101429 W15LCFX IEREEDSS M22x1.5 Elow joint 5
17 |1040100105 GB/T70.1-2000 1257 M6x25-8.8 Screw 8
18 1040300062 GB/T93-1987 ] 6 Washer 8
19 |000198930A0600003  [0165020B0005 PR SN M22x1.5 Joint 1
20 [1081000476 O JE#% 38 20%2.5 O-ring 1
21 (1081000529 O B4t 26x2.5X O-ring 1
22 [000198930A0600002  [0165020B0004 sk M36x2 Joint 1
23 11990200115 TTPG16-215 (=53 D15 Clamp 8
24 (1140101737 EW28LOMDCF HAAEHEL M36x2 Elbow compound joint | 1
25 (1140101489 EL15LOMDCF A AL M22x1.5 T-joint 4
26 (1140101478 EW15LOMDCF HANGEX M22x1.5 Elbow compound join | 2
27 1140101432 GR15/10LCFX HilAR Rk M22x1.5/M16x1.5  |Joint 3
28 1140101468 GE10LREDCFX it B WSk G1/4/M16x1.5 Straight joint 1
29 (1140101487 EL10LOMDCF ERGEGREEr SN M16x1.5 T-joint 1
30 |1081000478 DRV 100084 I B 10 Rhombus seal 1
31 [000198930A1000001 0010030853 BH JE $23k M10x1/M12x1.5  |[Damping joint 1
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Hydraulic system /Spare parts manual

£ ZOOMLIO| DESCRIPTION %k CODE 4t
HYDRAULIC PIPELINE of MIXING CHiIiTlER:

CHINA SYSTEM F5 41 5 A1 857 1< 001605120A0200000
FFs Zh R =5 & P o =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  [QTY.

32 1019900062 SMS-K06L/M-1350A R % L=1350 Manometer line 1
33 [001605420A0000002 GikET 015%2-2100 Steel pipe 1
34 [001605420A0000003 GIEES 015%x2-1600 Steel pipe 1
35 [001605420A0000004 GIEES p15%2 Steel pipe 1
36 [001605420A0000005 W p15%2 Steel pipe 1
37 [001605420A0000006 W p15%2 Steel pipe 1
38 [001605420A0000007 W 015%2-160 Steel pipe 2
39 001605420A0000008 W p15%2 Steel pipe 1
40 |001605420A0000009 A p15%2 Steel pipe 1
41 |001605420A0000010 A p15%2 Steel pipe 1
42 001605420A0000011 GIEES p15%2 Steel pipe 1
43 001605420A0000012 GIEES p15%2 Steel pipe 1
44 1001605420A0000013 W 015%x2-1930 Steel pipe 1
45 001605420A0000014 W p15%2 Steel pipe 1
46 [001605420A0000015 W p15%2 Steel pipe 1
47 001605420A0000016 W p15%2 Steel pipe 1
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BERG/ SR
b4 DESCRIPTION 7
< ZOOMLION 2, CHAPTER. CODE %t
MIXING AND CLEANING
b e o 4,2
CHINA VALVES $i 3% Yt i 21 001607220A0010000
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Hydraulic system /Spare parts manual

< ZOOMLION DESCRIPTION  ##x CHAPTER. CODE 4
MIXING AND CLEANING VALVES i
CHINA [ PHE PRI .2 001607220A0010000
=2 G RS ZHR ik B HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 (1040100356 GB/T70.1-2000 IRET M6x90-8.8 Screw 8
2 1040300062 GB/T93-1987 g 6 Washer 8
3 1040000267 GB/T5783-2000 IR A M8x20-8.8 Bolt 4
4 (1040300063 GB/T93-1987 g 8 Washer 4
5 1001607220A001000 |0167520A1000 SR Eo Mix-cleaning block 1
6 [1140101557 WB1001 i e M10x1 Screw plug 5
7 (1081000478 DRV 100084 eS| 10 Rhombus-seal 5
8 1140101583 WB1001 PRI M12x1.5 Screw plug 1
9 [1081000479 DRV 100098 ESiAE 12 Rhombus-seal 1
10 1140101454 GE15LM22x1.5EDCFX |y .1l $22 3k M22x1.5/M22x1.5  |Straight joint 5
11 [1081000485 DRV 100196 EFA 22 Rhombus-seal 5
12 [001605120A001000 [0169320A0011 ik Plug 1
13 {1081000561 JB/T982-1977 HEFEHRE (12 Unit gasket 1
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E fr
o ZOOMLION DESCRIPTION 4% CODE %
HYDRAULIC SYSTEM DIAGRAM OF CHAPTER:
CHINA EP BASE STRUCTURE 5
e g S JE 1 001605158A0000000
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WE R G2 E A
= ZOOMLION DESCRIPTION 4%k
= CHAPTER: CODE  #ifts
HYDRAULIC SYSTEM DIAGRAM OF 5
CHINA BASE STRUCTURE  JEC 2895 [T Ji P P 001605158A0000000
5 g RE 2K e HeF HE
POS. CODE STANDARD NO. | DESCRIPTION | SPEC TRANSLATE QTY.
1 |1010300536 S 22 i 1 multi-passage valve of leg 2
2 1010300538 S7 BRI A Pilot operated check valve 4
3 [1010300539 SRR i B Stabilizer valve 6
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< ZOOMLION DESCRIPTION 4%k CHAPTER. CODE 4
HYDRAULIC PIPELINE OF BASE

CHINA STRUCTRE JICA it A1 1 1] o1 001605157A0000000
=2 G R 5 % ks B &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE ~ |QTY.
1 1001605157A0010000 |0165054C1000 T SR A A P Pipeline Diagram 1
2 1001605157A0020000 |0165054C2000 e SR A 7 P Pipeline Diagram 1
3 1001605157A0030000 |0165054C3000 i SR A A Pipeline Diagram 1
4 1001605157A0040000 |0165054C4000 /v i SCHRATE 1 Pipeline Diagram 1
5 1001605157A0050000 [0165054C5000 o 45 38 4% A1 7 1] Pipeline Diagram 1
6 [001605157A0000001 |0160154A1011 BEHESS G3/8 Articulate 8
7 [001605157A0000003 |0160154A2003 JAhRFHEZE ol Damping plug 8
8 |1140101586 M12LCFX R M18x1.5 Nut 56
9 [1140101589 M15LCFX BB M22x1.5 Nut 6
10 (1140101497 PSR12LX PSR K& Cover 56
11 1140101494 PSR15LX PSR R# Cover 6
12 (1140101471 EGE12LREDCF i A A8k IG3/8/M18x1.5  |Elbow joint 6
13 1140101477 EW12LOMDCF HMAEE)K  MI8x1S5 Elbow joint 8
14 1140101478 EW15LOMDCF HMAAEEKL  M22x1.5 Elbow joint 3
15 1140101425 G12LCFX His:k M18x1.5 Straight joint 4
16 (1140101426 G15LCFX His:sk M22x1.5 Straight joint 1
17 |1140101462 GEI12LREDOMDCF  [¥f Bt 43 3k G3/8/M18x1.5  |Straight joint 44
18 (1140101465 GE15LR3/8EDOMDCF [ il 3k G3/8/M22x1.5 Straight joint 2
19 (1140101436 SV12LOMDCF HilkER Sk M18x1.5 Bulkhead 16
20 1140101474 SWVEI2LROMDCF &l 3k G3/8 Articulate 4
21 (1140101486 T15LCFX —iEEk M22x1.5 T-joint 1
22 (1140101429 W15LCFX HAREk M22x1.5 Straight joint 2
23 (1140101472 WHI12LROMDCF eSS G3/8" Articulate 4
24 (1140101443 WSVI12LOMDCF HARESL MI18x1.5 Bulkhead 18
25 1140101444 WSV15LOMDCF HAMEEEL M22x1.5 Bulkhead 2
26 (1040100199 GB/T70.1-2000 BRET M5x70-8.8 Screw 16
27 1040300254 GB/T96.1-2002 g 5-200HV Washer 16
28 (1040200107 GB/T6170-2000 IR EE MS5-8 Nut 16
29 (1031000016 TKK035x50x125%2680  [#f 2 HE44E 035%x50%125%2680 |chain 2
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£ ZOOMLION

DESCRIPTION  ##k

CHINA

HYDRAULIC PIPELINE
DIAGRAM OF BASE STRUCTRE

JERARAG

CHAPTER:
62

CODE w4

001605157A0050000




WIE R/ 2 E Hydraulic system /Spare parts manual
< ZOOMLION DESCRIPTION  #7#&
e
CHAPTER: CODE ity
HYDRAULIC PIPELINE DIAGRAM 6«9
CHINA 1 [# OF BASE STRUCTRE Ji& 2247 & 001605157A0050000
Ea=) ETY L R =5 % Hirs ¥ g
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
1 001605157A0050001 |0165054C5005 JERZEAN 12x2 Steel pipe 1
2 001605157A0050002 |0165054C5002 JERZEAN 15%2 Steel pipe 1
3 |001605157A0050003 |0165049D1900 JER AN p15x2 Steel pipe 1
4 1001605157A0050004 [0165054C5006 JER AN p12x2 Steel pipe 1
5 1001605157A0050005 [0165054C5003 JEC AN p15x2 Steel pipe 2
6 1990200059 TLPG3-215 R 015 Clamp halves 2
7 11990200049 TLPG3-112 ke P12 Clamp halves 2
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S ZOOMLION | DESCRIPTION 4k
R
HYDRAULIC PIPELINE OF CHAPTER: CODE iy
CHINA [ LEFT-FRONT OUTRIGGER 63
5 e A 001605157A0020000
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2 ZOOMLION | DESCRIPTION 4k CODE %
HYDRAULIC PIPELINE OF CHAPTER:
CHINA LEFT_FiONT OUTEIGGER o3 001605157A0020000
e i S AT

FF5 g R 5 % R A& g HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

1 |001605157A0020003 0165054C2003  |ZCHISCHRENE  |pl12x2 Steel pipe 1

2 |001605157A0020004  |0165054C2004  |[ARTSCHEANET  |pl12x2 Steel pipe 1

3 [001605157A0010009  [0165054C1009 A RTSCHRENEE  jp12x2 Steel pipe 1

4 [001605157A0010006  [0165054C1006 AT HTSZBEANE  p12x2-70 Steel pipe 1

5 1001605157A0020002  |0165054C2002 |/ HISZBRANEF  |pl2x2 Steel pipe 1

6 1001605157A0020001 0165054C2001  |ZcHiCHBENE  |pl12x2 Steel pipe 1

7 11990200072 TTPG1-112 KU K 12 Clamp half 2

8 1001605157A0020005 0165054C2005  |[ZcHiCHREME  |p12x2 Steel pipe 1

9 |001605157A0010007  |0165054C1007 A7 RiSCHEANE  |pl12x2 Steel pipe 1

10 {001605157A0010001 0165054C1001  |[HHTSCHRENE  |pl12x2 Steel pipe 1
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S ZOOMLION | DESCRIPTION %7k
DE Y i
HYDRAULIC PIPELINE OF CHAPTER: €O 2
CHINA +[%] RIGHTTRONT OUTRIGGER o4 001605157A0010000
‘ A S AT 1

g
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< ZOOMLION DESCRIPTION %« CODE  4m
HYDRAULIC PIPELINE OF CHAPTER:
CHINA RIGHT_TONT OUE{ 1OOER o4 001605157A0010000
SR A A ]

5 g R 5 % R Ak o e
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
1 [001605157A0010004  [0165054C1004 AT SR 12x2 Steel pipe 1
2 |001605157A0010005  [0165054C1005 A SRR AN p12x2 Steel pipe 1
3 |001605157A0010009  [0165054C1009 A SRR 12x2 Steel pipe 1
4 [001605157A0010006  [0165054C1006 A SRR ©12x2-70 Steel pipe 1
5 1001605157A0010002  |0165054C1002 T SRR p12x2 Steel pipe 1
6 001605157A0010003  |0165054C1003 TSR p12x2 Steel pipe 1
7 1990200072 TTPGI1-112 B S 012 Clamp half 2
8 |001605157A0010008  |0165054C1008 A S RN p12x2 Steel pipe 1
9 001605157A0010007  |0165054C1007 A SRR AN p12x2 Steel pipe 1
10 |001605157A0010001  |0165054C1001 AT S RN 12x2 Steel pipe 1
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= ZOOMLION | DESCRIPTION 4%
DE ey
HYDRAULIC PIPELINE OF CHAPTER: O S
CHINA A [ LEFTREAR OUTRIGGER 0o 001605157A0040000
‘ 75 SRR AT I
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WE R G/ A% i
L o
DESCRIPTION <
< ZOOMLION b CODE -
HYDRAULIC PIPELINE OF CHAPTER:
CHINA & LEFT-REAR OUTRIGGER 65 001605157 A0040000
TG SR AT
55 Yuhg R 5 % G w FE HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
1 (1990200072 TTPG1-112 R 12 Clamp half 3
2 |001605157A0040001 [0165054C4001 T ST RN p12x2 Steel pipe 1
3 |001605157A0040002 [0165054C4002 7r 5 SRR A p12x2 Steel pipe 1
4 |001605157A0030003 [0165054C3003 A7 5 S RN A p12x2 Steel pipe 1
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WERS/ 24 E M
S ZOOMLION | DESCRIPTION 4k
Y=y
HYDRAULIC PIPELINE OF CHAPTER: CODE iy
CHINA [ RIGHT-REAR OUTRIGGER 66
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S ZOOMLION | DESCRIPTION  ##k CODE %M@
HYDRAULIC PIPELINE OF CHAPTER:
CHINA 1 RIGHTREAR OUTIGGER 00 001605157A0030000
A SCIRAT

5 G R 5 % R v o F HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTy.

1 ]1990200072 TTPG1-112 PAREPR 012 Clamp half 3

2 [001605157A0030001  |0165054C3001 A ) SR p12x2 Steel pipe 1

3 001605157A0030002  |[0165054C3002 A I SR p12x2 Steel pipe 1

4 1001605157A0030003  |0165054C3003 A I SR p12x2 Steel pipe 1
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S DESCRIPTION 7
£ ZOOMLION #E CHAPTER: CODE 4}
HYDRAULIC SYSTEM DIAGRAM 21
CHINA OF BOOM ' 234§ s Js5t #1 [&] ' 001605150A0000000
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< ZOOMLION DESCRIPTION %%k
= : CHAPTER: CODE  %ifi)
HYDRAULIC SYSTEM DIAGRAM 71
CHINA OF BOOM #5 4374 s Ji 34 <] ' 001605150A0000000

5 Gmig RE By 7S B HF BE
POS. CODE STANDARD NO.| DESCRIPTION | SPEC TRANSLATE QTY.

1 {1010600033 Wk s A% Suction filter 1

2 1010000086 R SHER Oil pump of boom section| 1

3 1010600041 gt g Delivery oil filter 1

4 11010300519 LR Compensation valve 1

5 1001605150A0010000

Z IR ONIEO

multi-passage directional
selecting valves

Slewing and cushioning

6 (1010300537 [R5 2% ph il 50 1) control valve 1
7 (1010300515 YA 1] Counterbalance Valve 3
8 11010300534 Y1 1) Counterbalance Valve 1
9 11010300535 YA ) Counterbalance Valve 4
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- 7
= ZOOMLION DESCRIPTION 4% CHAPTER. CODE %3}
MULTI-VALVE 79
CHINA LIRS (NI ' 001605150A0010000
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< ZOOMLION DESCRIPTION 4 F&
= CHAPTER: CODE  ift}
MULTI-VALVE 79
CHINA [ LIRS NI ' 001605150A0010000
5 i K5 R A% HEFE HE
POS. CODE STANDARD NO. DESCRIPTION | SPEC TRANSLATE QTY.
multi-passage  directional
1 1010300585 Z M4 ) i) _p £ 1
selecting valves
2 (1010300575 4=y multi-passage valve 1
3 (1010300576 Z MR multi-passage valve 1
4 11010300571 Z W multi-passage valve 1
5 1010300572 35050 multi-passage valve 1
6 1010300573 Z W multi-passage valve 1
7 11010300574 2=y multi-passage valve 1
8 11010300584 2y b End plate 1
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£ ZOOMLION

DESCRIPTION  ##K

CHINA

HYDRAULIC PIPELINE DIAGRAM
OF BOOM & Byl i A1 45 I

CHAPTER: CODE %ty
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< ZOOMLION DESCRIPTION  ##
HYDRAULIC PIPELINE DIAGRAM CHAPTER: CODE éﬁﬁg]
CHINA 14 OF BOOM T 42 4 7 4 o1 001605149A0000000
FFs G R 5 % Hir B HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001605149A0010000 — I EAAE Boom-1 arrange plan | 1
2 1001605149A0020000 TAHTEAE Boom-2 arrange plan | 1
3 1001605149A0030000 ZEAE Boom-3 arrange plan | 1
4 1001605149A0040000 — R A Cylinderarrange-1disribute | 1
5 1001605149A0050000 TR I T A A Cylinderarrange-2disribute| 1
6 001605149A0060000 R Y A 1 Cylinderarrange-3disribute | 1
7 1001605149A0070000 DU 45 R e T AT 1 Cylinderarrange-4disribute | 1
8 [001605149A0080000 [0165149D0100 AR e O Sucking flang 1
9 001605149A0090000 [0165149D0200 [ SR EHESS Sucking joint 1
10 [001605418A0021000 [0165049B2200 BURTIES S Joint 1
11 001605149A0001000 [0165049B2300 Sk Joint 1
12 [001605149A0000001 |0165049B0001 RS SUARE SR Joint 1
13 001605149A0000002 [0160149A0015 IZ 5 Screw plug 8
14 001605149A0000003 [0160149A0009 TRk G3/8 Joint 4
15 [001605149A0000004 [0011320A0008 SN M22x1.5/R3/8  |Joint 3
16 [001605149A0000005 |[0160218A0025 TRk Joint 3
17 |001605149A0000007 [0160149A1015 R B A Bulkhead 1
18 |000198931A0100004 [0160149A0003 i 1 30 3k G1/M24x1.5  |Straight joint 2
19 000198930A0100016 |0160149B0004 IR UIE D M27%2/M26x1.5  |Straight joint 2
20 [000198930A1000011 [0160149A0010 FHJEH2:k M10x1/M14x1.5  [Damping joint 1
21 |1140101631 GE10LMI12x1.5EDCFX [ i $22 3k MI12x1.5M16x1.5 |Straight joint 1
22 [1140101460 GEO6LR1/4EDOMDCF [} E i 4% 3 G1/4/M12x1.5  |Straight joint 2
23 1140101452 GE10LM16x1.5EDCFX |3 il $22 k M16x1.5/M16x1.5 |Straight joint 2
24 1140101456 GE10LM22x1.5EDCFX |3 B £ 5k M22x1.5/M16x1.5  |Straight joint 1
25 1140101462 GE12LREDOMDCF [y ELIH#25k G3/8/M18x1.5  |Straight joint 1
26 (1140101463 GE12LR1/2EDOMDCF  [¥ i % 3k G1/2M18x1.5  |Straight joint 2
27 (1140101529 GE12SR1/4EDOMDCF  [¥ i % 3k G1/4/M20x1.5 |Straight joint 1
28 [1140101465 GE15LR3/8EDOMDCF  [¥fi FL i %k G3/8/M22x1.5  |Straight joint 9
29 1140101464 GEISLREDOMDCF [ FLil %k G1/2/M22x1.5  |Straight joint 16
30 |1140101470 GE16SR3/4EDOMDCEF  |3ifi B $3k G3/4/M24x1.5  |Straight joint 1
31 1140101466 GEI18LR3/4EDOMDCF  [3fi F i 4% 3 G3/4/M26x1.5  |Straight joint 1
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< ZOOMLION DESCRIPTION  ## CODE %
HYDRAULIC PIPELINE DIAGRAM CHAPTER:

CHINA OF BOOM F 2 it ¢ A1 i & o 001605149A0000000
Fel g R =5 & R k% g 2 =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

32 [1140101426 |G15LCFX JERGESS M22x1.5 Joint 22
33 |1140101428 |G16SCFX JERGESS M24x1.5 Joint 1
34 (1140101436 |SV12LOMDCF LI R Rk M18x1.5 Bulkhead joint 2
35 1140101438 |SV15LOMDCF LI R Rk M22x1.5 Bulkhead joint 10
36 (1140101429 |[WI15LCFX HARK M22x1.5 Elbow joint 4
37 (1140101475 [EWOSLOMDCF  |E 14l &4k M14x1.5 Joint 1
38 |1140101476 |[EW10LOMDCF HAAaRHk M16x1.5 Joint 1
39 (1140101477 |[EWI12LOMDCF HAAaREk M18x1.5 Joint 1
40 1140101482 [EW12SOMDCF HAMNEGEK M20x1.5 Joint 1
41 (1140101478 [EWISLOMDCF  |HAMA4 &k M22x1.5 Joint 13
42 (1140101479 [EWISLOMDCF  |HE gl &k M26x1.5 Joint 1
43 (1140101483 |ET12LOMDCF —IMA Ak M18x1.5 T-joint 1
44 1140101484 [ET15LOMDCF SRR S S M22x1.5 T-joint 1
45(1140101485 |[ET18LOMDCF SRR SN M26x1.5 T-joint 1
46 (1140101473 |WHI10SROMDCF  |Beifil#:k G3/8"/M18x1.5 |Articulate joint 14
47 1140101435 |[RED12/0SLOMDCEF [ #2028 4% $2 k M18x1.5/M14x1.5|Joint 1
48 [1140101434 |RED18/15LOMDCEF | % #4815 42 3k M26x1.5/M22x1.5|Joint 1
49 (1140101492 |GFS62/16SCFX SAE Ik 1/2 #2250k Flang joint 1
50 |1140101562 [FHS62CFX SAE 12 fRikE Flang 1
51 |1081000473 [2-210 O JE% 1l 18.64x3.53 O-ring 1
52 (1081000472 [2-214 O B+t el 25x3.53 O-ring 1
53 |1081000475 [2-225, N0552-90 |0 B % |E] 47.22%3.53 O-ring 1
54 11081000585 |IB/ZQ4224-1997 |0 554} E| 105x3.1 O-ring 1
55 (1081000522 |[GB/T3452.1-1992 |0 JE% %} ] 140%3.55 O-ring 1
56 (1081000478 |DRV100084 el 10 Rhombus seal 2
57 |1081000479 [DRV100098 Z2 IV %t} e 12 Rhombus seal 1
58 [1081000481 |[DRV100138 eSSl 16 Rhombus seal 3
59 1081000482 |[DRV100147 eSSl 17 Rhombus seal 12
60 [1081000485 [DRV100196 ESA 1 22 Rhombus seal 4
61 [1081000486 |[DRV100239 ESA 1 27 Rhombus seal 2
62 1081000487 |[DRV100297 2L 3P 33 Rhombus seal 2
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2 ZOOMLIO| DESCRIPTION %7k CODE &
HYDRAULIC PIPELINE DIAGRAM CHAPTER:

CHINA rh OF BOOM ' B i 6 AT 5 €] 81 001605149A0000000
5 Zh v & A% O HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

63 1040100122 GB/T70.1-2000 T M8x25-8.8 Screw 4
64 1040100073 GB/T70.1-2000 T M8x30-8.8 Screw 4
65 1040100071 GB/T70.1-2000 T M10x25-8.8 Screw 8
66 1040100054 GB/T70.1-2000 BT M12x35-8.8 Screw 4
67 (1040000267 GB/T5783-2000 A M8x20-8.8 Bolt 4
68 (1040000018 GB/T5783-2000 A M8x30-8.8 Bolt 2
69 1040000077 GB/T5783-2000 e M8x40-8.8 Bolt 32
70 1040000122 GB/T5783-2000 e M10x35-8.8 Bolt 4
71 1040000069 GB/T5783-2000 e M12x25-8.8 Bolt 2
72 1040300063 GB/T93-1987 P 8 Washer 8
73 (1040300067 GB/T93-1987 ] 10 Washer 8
74 (1040300054 GB/T93-1987 ] 12 Washer 6
75 1040300066 GB/T97.1-2002 g 8-200HV Washer 40
76 1040300061 GB/T97.1-2002 g 10-200HV Washer 4
77 [1140101591 M10SCFX WERE M18x1.5 Nut 14
78 1140101586 MI2LCFX R Bk M18x1.5 Nut 6
79 (1140101589 M15LCFX WERE M22x1.5 Nut 42
80 (1140101590 M16SCFX WELRE M24x1.5 Nut 2
81 [1140101587 MI1SLCFX WER] M26x1.5 Nut 2
82 (1140101496 PSR10LX PSR £ Cover 14
83 [1140101497 PSR12LX PSR K& Cover 6
84 (1140101494 PSR15LX PSR K& Cover 42
85 (1140101499 PSR16SX PSR £ Cover 2
86 |1140101495 PSRI8LX PSR £ Cover 2
87 [001605149A0000009 B p12x2 Steel pipe 1
88 [001605149A0000010 B (p12x2-330 Steel pipe 1
89 |001605149A0000011 N 15x2 Steel pipe 1
90 {001605149A0000012 N 15x2 Steel pipe 1
91 {001605149A0000013 B p16x2.5 Steel pipe 1
92 {001605149A0000014 B p18x3-290 Steel pipe 1
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& ZOOMLION | DESCRIPTION  #fk CODE &
CHAPTER: o
HYDRAULIC PIPELINE DIAGRAM
JEFIENY frees 8-1
CHINA +f OF BOOM & 4yt it A1 7 1] 001605149A0000000
s £ R =5 P P g 2 =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
93 |001605149A0000015 BN 18x3-90 Steel pipe 1
94 1990200076 TTPG1-215 PSEDS ol5 Clamp 36
95 11990200049 TLPG3-112 Bk 012 Clamp 1
96 (1990200059 TLPG3-215 Bk 015 Clamp 5
97 (1990200081 TLPG3-216 3k 016 Clamp 2
98 (1990200157 TLPG3-218 3k 018 Clamp 1
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< ZOOMLION | DESCRIPTION  ##k

CHAPTER: CODE  4ifi4
HYDRAULIC PIPELINE of 1ST 8.9
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< ZOOMLION | DESCRIPTION 4%k
HYDRAULIC PIPELINE of 1ST CHAPTER: CODE i
CHINA 1] BOOM 41 2 ¥ 1 A5 4 52 001605149A0010000

FF5 ETY T R 5 % ks BB HE

POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.
1 |001605149A0010001 XA p15x2 Steel pipe 1
2 |001605149A0010002 GRS p15x2 Steel pipe 1
3 001605149A0010003 B p15x2 Steel pipe 1
4 001605149A0010004 B p15x2 Steel pipe 1
5 |001605149A0010005 N p15x2 Steel pipe 1
6 [001605149A0010006 B p15x2 Steel pipe 1
7 1001605149A0010007 B p15x2 Steel pipe 1
8 |001605149A0010008 B p15x2 Steel pipe 1
9 |001605149A0010009 GRS 15%x2-2130 Steel pipe 1
10 [001605149A0010010 XA 15%2-2190 Steel pipe 1
11 [001605149A0010011 M p15%2-2200 Steel pipe 1
12 |001605149A0010012 M (p15%2-2220 Steel pipe 1
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S DESCRIPTION  ##
= ZOOMLION ; CHAPTER, CODE 4
HYDRAULIC PIPELINE of 2ND g3
CHINA BOOM 5 B v IR A1 45 I 001605149A0020000
A\
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2 ZOOMLION | DESCRIPTION  ##&
HYDRAULIC PIPELINE of 2ND CHAPTER: CODE i
CHINA BOOM "1 ¥ s A1 87 [ 52 001605149A0020000
s ETI R 5 % ks BB &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 [001605149A0020001 N p15x2 Steel pipe 1
2 [001605149A0020002 N p15x2 Steel pipe 1
3 [001605149A0020003 g 0152 Steel pipe 1
4 |001605149A0020004 g 152 Steel pipe 1
5 1001605149A0020005 e ©15x2-6000  [Steel pipe 1
6 |001605149A0020006 e ©15x2-6000  [Steel pipe 1
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S DESCRIPTION  ##

= ZOOMLION ; CHAPTER, CODE 4
HYDRAULIC PIPELINE of 3RD 84

CHINA BOOM = 45 8 v s A1 45 1] 001605149A0030000
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S ZOOMLION | DESCRIPTION %%k
- CHAPTER: CODE  %iff}
HYDRAULIC PIPELINE of 3RD g4
CHINA 1 [H BOOM = 15 B v s A1 45 1] 001605149A0030000

ia=; Yihg R 5 2 ® A o HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

1 |001605149A0030001 e (p15%x2 Steel pipe 1

2 001605149A0030002 ik (p15%2 Steel pipe 1
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< ZOOMLION | DESCRIPTION  ##k
=y
HYDRAULIC PIPELINE of 1ST | CHAPTER: CODE ity
CHINA  [F BOOW OTL CYLINDER 809 001605149A0040000
‘ AR A A
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WERS/ 24BN
< ZOOMLION | DESCRIPTION 4%k
R
=yl
HYDRAULIC PIPELINE of 1ST CHAPTER: CODE iy
CHINA [ BOOM OIL CYLINDER 85
A 001605149A0040000
g Yt R 5 % P o #F HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 1001605149A0040001 AN p15%2 Steel pipe 1
2 1001605149A0040002 AN p10x2 Steel pipe 1
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< ZOOMLION | DESCRIPTION  ##k
=y
HYDRAULIC PIPELINE of 2ND | CHAPTER: CODE ity
CHINA 1 [f] BOOM OIL CYLINDER 86
R A 001605149A0050000
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< ZOOMLION | DESCRIPTION 4%k
R
=y
HYDRAULIC PIPELINE of 2ND CHAPTER: CODE iy
CHINA ' BOOM OIL CYLINDER 86
R A 001605149A0050000
g Yt R 5 % P o #F HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 [001605149A0050001 i d10X2 Steel pipe 2
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< ZOOMLION | DESCRIPTION  ##k
=y
HYDRAULIC PIPELINE of 3RD | CHAPTER: CODE ity
CHINA [ BOOM OIL CYLINDER 87
R T 001605149A0060000
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S ZOOMLION | DESCRIPTION 4%k
R
!
HYDRAULTIC PIPELINE of 3RD | CHAPTER: CODE i
CHINA [ BOOM OTL CYLINDER 87
R T A 001605149A0060000
5 Yuhg R 5 % W AR o HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 1001605149A0060001 N p10x2 Steel pipe 2
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< ZOOMLION | DESCRIPTION  ##k
E =yl
HYDRAULIC PIPELINE of 4TH | CHAPTER: COD ity
CHINA [H BOOM OTL CYLINDER 88 001605149A0070000
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< ZOOMLION | DESCRIPTION 47k
e
=y
HYDRAULIC PIPELINE of 4TH | CHAPTER: CODE iy
CHINA t[H BOOM OIL CYLINDER 88
U4 B s T A I 001605149A0070000
5 g R 5 % R FrE o ¥ HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 1001605149A0070001 N p10x2 Steel pipe 2
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Rl o
CHINA 1] HERS ? 001692501A0000000

FFs G R 5 % kg % &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  |QTY.
1 {1069900001 I S A i oK AR Squirt gun 1
2 (1040200096 GB/T6170-2000 R R M12-8 Nut 4
3 001692501A0000006 TR Board 1
4 000192501A0100000 ik 2 S R Bracket 1
5 |1040000108 GB/T5783-2000 g M12x30-8.8 Bolt 4
6 (1040300054 GB/T93-1987 g 12 Washer 4
7 [1040000116 GB/T5783-2000 gL M10%20-8.8 Bolt 2
8 (1040300067 GB/T93-1987 Py 10 Washer 4
9 (1040300211 GB/T96.1-2002 g 10-200HV Washer 2
10 1060000001 IKIE A Water pump 1
11 |1040200113 GB/T6170-2000 2R} M10-8 Nut 2
121040000114 GB/T5783-2000 AR M10x25-8.8 Bolt 2
13 /001692501A0000003 |0167125B0001 UNSEE DS Joint 2
14 |001692501A0000007 [0165525C0002 SUR/EATIRE T Board 1
15 [1060200001 KA RIS UE RS Filter 1
16 001692501A0000001 [0167525A0001 ks Outlet flange 1
17 [1040000090 GB/T5783-2000 IR A M10x30-8.8 Bolt 4
18 |001692501A0000002 |0160425C0006 YNBSS Inlet flange 1
19 1040000152 GB/T5783-2000 hgAR M 10%40-8.8 Bolt 4
20 [1140101420 GB/T3287-2000 %3k Gl Al1-1-Zn Bend 2
21 [1140101560 GB/T3287-2000 RE S N8-1-Zn Joint 4
22 |1140101421 GB3287-2000 Pk Gl B1-1 Joint 1
23 [001692501A0000005 |0160425C0011 HE3 GB/T3091-2001 |(Straight pipe 1
24 1140101422 KY50 HPHEEk G2 G2 Joint 1
25 |1140101411 GB3289.27-82 FRENESL G1 X G2 |G1xG2 Joint 1
26 (1010300521 BRI G1 Valve 1
27 001692501A0000004 [0160425C0007 HiF 1 GB/T3091-2001 (Straight pipe 1
28 1990200037 Wk 57 No.l 19-29 Hoop 1
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S DESCRIPTION 7S ‘
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= ZOOMLION DESCRIPTION % Fk CHAPTER. CODE  4ifi}
LUBRICATION SYSTEM JHif R4t 10
CHINA 1 [F 001692401A0000000

s Zh R 5 & P B =

POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE  |QTY.
1 1990300042 19 958 0802 HEIRRE 5%8 hoses 8m
2 (1990300044 YA (R4PE)  |ADI3 Bent protection 4m
3 (1140101502 153 049 L PRk QSL-1/4-8 Angular plug-in nipple | 1
4 (1019900038 525725 JAWIESS IMA-40-10-R1/8-E-RG  |Pressure gauge 1
5 1019900039 f)ae MINI REG 08K [Regulator 1
6 |1140101551 10027357 RURATH K R1/4 b Double connection 2
7 1000200034 2316 T U-1/4 Muffler 2
8 (1010300512 CERTAL MFH-3-1/4 3/2-way Valve 2
9 1029900009 EHL 1 28 18 MSFG-24DC/42AC  |Plug socket 2
10 [001692401A0000001 [0165524B0001 [ [f1] [ 2B AR Mounting bracket 2
11 (1040100353 GB/T70.1-2000  [i&4] M5 X 40-8.8 Screw 4
12 1040300060 GB/T93-1987 Hupyl 5 Lock washer 29
13 1140101644 151 521 MRS Sk BSK - [ESK-1/4-1/4 Double connection 1
14 [1140101415 19 900 5302 T BUEHAT G1/4 T connection 1
15 [1140101645 19900 1212 RUAMERA K G1/4"-G1/4" Double connection 1
16 (1010300601 10027353 PR SR G1/4 ! Ball Valve 1
17 1140101413 3577 LRSS D-1/81-1/4A Reducing nipple 1
18 [1140101501 153 046 L B PR ddide Sk QSL-1/8-6 Angular plug-in nipple | 2
19 1080200005 68213 AL Grease-injector 1
20 (1080200004 1750RT WOE B ARAR S M10x1 Gun mouth 1
21 (1990300041 19 958 5860 FCE R i Spiral hoses 1
22 1990300043 19 958 0702 BB 4x6 Hoses 0.5m
23 1070000000 41880-10-1 B R4 Pneumatic pump 1
24 |001692401A0000002 [0165524A0004  [VE78 g 52 22 B4 Mounting bracket 2
25 |1040100122 GB/T70.1-2000  [MZ4T M8x25-8.8 Screw 4
26 |1040300063 GB/T93-1987 HJg 8 Lock washer 6
27 |001692401A0000003 [0010524A0003 |1 28 bR D4F-5 Mounting bracket 1
28 [1040100272 GB/T70.1-2000  [iZ4] M6x40-8.8 Screw 4
29 1040300062 GB/T93-1987 B 6 Lock washer 4
30 (1080400017 1001 21 202 90°75 Jik L 06 Insert for ferrule 3
31 {1080400021 1001 21 200 BEUEE Threaded ferrule 6
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= ZOOMLION DESCRIPTION % Fk CHAPTER. CODE  4ifi}
LUBRICATION SYSTEM JHif R4t 10
CHINA 1 [F 001692401A0000000
s Zh R 5 & P E =
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.
32 (1080400022 1001 20 200 e R ©8.6%2.3 High pressure hose | 3m
33 |1080400023 1001 21 005 PRI £ Bent protection 3m
34 11080400016 1001 21 208 90°7%5 ik it 06 Insert for ferrule 1
35 [1140101506 0401 2000 306 [HEIBLUE 3k M10x1k Straight couplings 9
36 1010600044 W Lk s A% TL274A Filter for grease 1
37 |1140101505 0401 2200 306 Ak M10x1k Angular couplings 3
38 |1089900002 ESik=g p6x1 Copper pipes 16m
39 |001692401A0000004 [0011424B0002 |45 )M Pair of clamping half | 9
40 |001692401A0000005 [0011424B0001 |/ I Pair of clamping half | 9
41 (1040000151 GB/T5783-2000  [MZ ke M5x12-8.8 Screw 25
42 |001692401A0000006 [0011424B0004 | I iR Pair of clamping half | 2
43 001692401A0000007 |0011424B0003 | e 654 Pair of clamping half | 2
44 |001692401A0000008 [0011424B0006 | =44 K JEH Pair of clamping half | 5
45 001692401A0000009 |0011424B0005 | =45 K 55 AR Pair of clamping half | 5
46 (1080400020 VPBM-4 J\ R 2 AR SR iz?:;%ﬁi‘ i Lubricant distributor 1
47 |001692401A0000010 [0011424B0008 VY% 2 JEE R Pair of clamping half | 1
48 |001692401A0000011 |0011424B0007  |VU%F 2 5 bt Pair of clamping half | 1
49 |001692401A0000012 [0165524B0002  |/3Hic #3225 b Mounting bracket 1
50 |001692401A0000013 0160824D2101 B33k 1 Extension piece 1
51 001692401A0000014 bu{é%% 2 Extension piece 1
52 1081000560 JB/T982-1977 H A A 10 Ring 2
53 1040100024 GB/T70.1-2000  [MZ4T M8x65-8.8 Screw 2
54 1001692401A0000015 L 73 TC A 2 AR Mounting bracket 1
55 1001692401A0000016 T A =k Tee couplings 2
56 1080000007 JB/T7940.1-1995 [ M10x1 Grease gun nipple 2
57 |1080400018 620-29178-1 Ly Tie % VSKV4-d0.3 Lubricant distributor | 1
58 |001692401A0000017 |0018624A0003 |25 G1/4 Screw plug 4
59 1081000480 DRV100116 EdimEal 14 Ring 4
60 |1140101461 GE10LREDOMDCEF |¥iij B i 4% 3k G1/4/M16%1.5 Couplings 2
61 |1080400015 1001 21 201 JERTON 06 Insert for ferrule 2
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